Blue Sfdf*

Blue Star 938 WHEEL LOADER
PARTS CATALOGUE







o

Al

BlueStar938 UL HAN B EEH . 2/ TETFHATTER,
HHFRFETIER T EMRSAN, ARAEERIEIREPE
BE% . WrIFUA A THRATENEHIREXRR, L3l
MEACEFRTEY DEFREEMN RABAREH.

B RSB BRENGRAHE TRENMNEBRERE
KB, AARFIRHAISE (BES, 9184 —BRinE8
S ARINHEMETG. BBlRES THR, KSFHH=.

MEERARBIFIETHRFLE, FRERFRILES.
BAREMAIDANBR ST AE—E ., SRR

FOREWORD

BLUESTARS38 LOADER PARTS CATALOGUE |S ORDER
TO FACILITATE THE USER IN THE USE, REPAIR AND
MAINTENANCE WORK IN THE CONVENIENCE OF PREPARED,
FOR IN THE COURSE OF INSPECTION AND REFERENCE , CAN
ALSO HELP USERS TO UNDERSTAND THE STRUCTURE AND
ASSEMBLY OF THE VEHICLE BETWEEN RANDOM BOOKS HAVE
BEEN THE ENGINE PARTS, GEARBOX HAD ANOTHER ATLAS,
SO THIS BOOK IS NOT TO COMPILE.

PHOTO BY THE ASSEMBLY AND STRUCTURE OF THE LAY—
oUT OF MAP OUT THE VARIOUS PARTS OF THE GRAPHICS
AND THE RELATIONSHIP BETWEEN ALL REMOVABLE PARTS
ARE NOT GENERALLY MARKED  ONLY THE CODE PARTS,
DO NOT SEPARATE OUT TS COMPONENT PARTS, SCHEDULE
PRODUCED A NAME  CODE AND QUANTITY

WITH THE CONSTANT TECHNOLOGICAL UPGRADING AND
PRODUCTION DEVELOPMENT PRODUCT IMPROVEMENT WILL
CONTINUE TO INCREASE, SO THIS PART OF THE ATLAS MAY
NOT CONSISTENT WITH THE PHYSICAL PLEASE UNDER—
STAND |



CONTENTS _

1 {%ﬁ)}ﬁé}‘ﬁ ........................................................................ 1
ﬁn%E%%m ﬁk .... P P P P werinunen
TRE B e aere e ey anseana O S PP VAPPSO o
gﬁiﬁuﬁk‘ ...... B e e e R P OIOEES wievrveneran] ]
gﬁ)\gm%m. ....... eea rer ra e e e b A e ey owa de e e aa e aeaas s
*@%

r.ooo-.ic::c_h«tmmm

=i f&#é?ﬁﬂﬂ%’] .......... T R ARIXCITIIIELIIAE ownes weeee 3
¢$E§ J*Hﬁruﬁk"""""""" ..... R R e 33
ﬁ‘iFﬁ‘m ﬁt“ ......... T T rravaeraans 35
E-‘ﬁiﬁﬁ%:u\ R Tt : i
BRILRR D
£ 2B Bk . PP .
TR SRR e RS TR 47
iﬁi@‘%‘ \ : . e w . R LT T L T T g
%ﬂih%izf.".u."."..“.".u..".”.”.".".".”.",“.“."l“,h.“_5t
£M5F ﬂméu - a -

— el ok ki wd ek b —L

20

29 ﬁgrﬁjdﬁj‘_ﬁ’f’:g}" R R R e M
23 BEIEMEL e veoeeeserinerensrnen: BER e 7
94 %r‘[ﬂ%‘gEﬁ-

25 MERIEE SRR

26 TIFBRERS

Eﬁtﬂm:bsﬁk""““"” ...... ewassnesany avnas AiesdEwasesane ndne et dssaia sy 29

1 @:EE;u:ﬁ]E'gn_,\ﬁﬁ'"""”'“'““"""""_'""'"'"""“_ ...... e s g5

1 THANSHISSION SYSTEM:esvrrrvevervennsnrsvseanrase

2 TORGUE CONVERTER ASSEMBLY:+++rcrreereresanivsasiasmsrinnivscsnsanncs
3 SAFETY VALVE ASSEMBILY:crcer-esnssasssasnvarasssnronsasnrevonsrussrassses

4 TRANSMISSION ASSEMBLY«revevrerss R R R R %
B INPUT SHAET ACSEURI Yorarenmmmmermmssmamsammnsmnmnenansonnennsannunses
6 REVERSE GFAR SHIFT ASSEMBLY :ecoressccorsnsrisararinoirssuosasenssaves
T CLUTCH SHIFT erserscacssseasrarserraasensusssasessisinsssssnssransvarses
8 OUTPUT SHIFT ASSEMBLY:::rverresns A G
9 SHIFT YOKE MECHAN {SHree<ssonscorcavauastsnssaracasrasitanscosrancnnars
10 TRANSMISSION CONTROL VALVEsroaversreserssasiosnitosanavaseasioaras
11 FRONT/REAR AXLE ASSENBLY<+svessevsevervasosnuorvessusissnsensvossnns
12 MAIN REDUCER ASSEMBLY <vcvevrsereresurensansinnsiunesnscnonnesinaone
13 WHEEL—FEND-REDUGCER ASSEMBLY vcvvosvtveacetovsinostvorneressososrans
14 PLIERS ASSEMBLY -vcenssverareassuasnonssviasnernsenriassiontisescionisin
15 TRANSMISS|ON BRACKET ASSEMBLY vvreovtocsevanoarsarracsnasinonanes

15 RIN ASSEURE N wrssmnmnrnmmmmsommnnsnannmmnans sennnes RN S——— 49

17 BRAKF SYSTEM*"-"-"'-v-'"-"'" R AR R
18 BOOSTER:-- CheEten vedsea b su € g e ae ARy Aba ek Basaar bansanes e
19 EMERGENCY ANS PARKING BRAKE ASSEMBLY:esrvscreverar .
20 TRANSMISSION HYDRAULIC SYSTEM ....................................
21 Return Qil Filter Assemblysreresresiimsicnmineimiiacercin
29 STEERIMG HYDRAULIC SYSTEM«#+ reaseasaevsssennannonsusineariaosncnes
99 STEERING CYLINDER:««+sssessnrarsonsisensersans R
24 STEERING UNIT ASSEMBLy.".".".".".".u.g.u.u.u,".".“,".
25 SINGLE STABLE DIVIDING VALVE ASSEMBLY:erscrevrrorannuviven
26 WORKING HYDRAULIC SYSTEM»««

(RN LA RE R IR R R LR AL L R



CONTENTS

3 TERBRE -~ -
32 BIZEZBE PR rereremeerissinenen T T 99
33 FHEEE R e s s e 103
94 IRENBE IR eeeees S ISR ERITE R T SR SRR 107
35 BT B v vveeeerrerer e vsnnnssn i sas e e e e 00 109
36 *%R:tfxﬁi'l“
37 EE MR SR - edssraatsan ey erseresrrerasaateisaaarara 113
38 %‘é}ﬂﬂ?ﬁﬁ-ﬁjﬁ"”"'lw
39 *ﬂ;ﬁﬁ%ﬁﬁﬁﬁﬂ-f
40 BN BB R v ererrm e e s e | 9
41 B[ IRIAALFG - e ves e cnr s s s e 123
42 ﬁﬁfﬁﬁé%*ﬂ*ﬂﬂ\ P L LT P R P T PIY PR TTT PESTPRTTR TS PRI PRTS 11!
43 EIRIE TR B IR INML G e oo mmmeneonraenenns mae R A areren]29
44 HIRR SIBIAE BRE v vre e SRR 151
45 %ﬂgfiﬁﬁ}i (=) veens R SRR R R R S R e 133
48 %%iﬁﬁk () venvmeasnanons arrsrrseaisearans T T T avana 135
49 (LTI B erererearrerr it s s e 143
5O BLEEZAZf- e orvseemcnessmiinnimnrne s s s vannn s senes 1 45

27 WORKING DISTRIBUTION VALVEs++sesstarsacrrasocireccirensasanssnansses§§
28 GEAR PUMP et scrosssaranreasorvvarmssrsissscsssssransacsanassonnssnnvssssces§h
99 TILT CYLINDERss+srvseosancsasstverorserasssssasisnnenrasasanarsnsscensns)f
30 LIFTING CYLINDER:+eoerevesasroensscras ceseruisnrsannnrynsarsnasansrisoen 93
31 WORKING EQUIPMENT ASSEMBLY:w<srsesssercuseararanrcres seavensancaenes 85
32 FRONT FRAME ASSEMBLY:rtsevscovseesssassntaserastrsnrsnnrarenarenasssns 99
33 REAR FRAME ASSEMBLYtsrescnearrivarssnescsimsisensesesaisssensss103
34 0SCILLATING FRAME ASSEMBLY t+++1erretstaressasrtrcncasanansrsssssnsss 107
35 COUNTERWE |GHT ASSEMBLY:tr=eveersrsnersreanecncrararssarseanerseass](}f
6 RULER ASSEMBEYsw s iisnesssnsiisasstaivsaspn miivmn suiis s ] 1
37 L/R SIDE FLOQR++s+ss2sarensnssaannensensvintntnaneensssssasssancanaianes]§3
38 FUEL TANK ASSEMBLY s+ rearraarancarantnsincrcansannonsnasansansnuoncuse] {5
39 ENGINE Q1L TANK ASSEMBLY-+rserrensvrvsssssanseeanmnansanmasicssansens 117
40 ENGINE HOODL ASSEMBLYs=tsecccresisnsinnearvosnarancas Pessasneas eena] 21
41 STEERING CONTROL MECHAN I SMessosrsrersessesccisnscnvraes evinsserianees 123
42 TRANSMISSION CONTROL MECHANISM ASSEMBLY:s:esecssoreressarsact25
43 H/L. SPEED CONTROL MECHANISM FOR WORKING BALVE ASSEMBLY®<<=e++-- 128
44 FLLOOR AND CONTROL BOARD ASSEMBLYesereererorcansmsersmvesaarrasces 131
45 CAB ASSEMBLY (ONE) serevvusessmrncrsrninessarmcentacsscorasncsseenenns{3g
46 CAB ASSEMBLY (TWQ) =v=suesnrmrerntstssssvsacnnarerancnasanannnan i35
47 ACCELERATOR MECHANISMeeessarssniamransrscrsenronsssnrnnnerersaacss]3]
48 DIESEL ENGINE INSTALLATION:ersremsctreriosesarerorsncrsaens{3g
A9 CONTROL PANNEL ASSEMBLY:re=rcractroresmsernnanarcassassroncns{43
50 ELECTRIC SYSTEM::reerrerscionnirnrssaessransnnaasinasiosasirrasensnns| 45



&R Y Transmission system




‘F’«:ﬂl Y Transmission system

| Rear driving axle assembly

e ETY A e THRE
Ser. No Part Name - Qty Part No
[ i YJ320B 254 4% Torque converter 1 Y]320B
2- ERE M2 Nut M12 4 (:B889-86
e Main driving shaft 1 o
4 BEAR M12X 1. 5X 35 Bolt MI2X1.5X35 4 GB5786-86
5 BERE M12XL. 5 Nut MI2X 1.5 4 GBR8]Y-86
6 | BEAEAHER Gear box bracket 1 R
7 | #E14 | Washer 14 12 (GB93-87
8 iEf2 M14X 1. 5X 30 | Bolt M14X1.5X35 4 GB5786-86
9 | BB M14X1.5X45 | Bolt M14X1.5%X45 8 GB5786-86
10 | IEBEMI4XL5 Nut MI4X1.5 '8 " GB6171-86
- 11 ! RTERENAT AR | Front driving axle assembly L
12 | BERREE 'Rim assembly _ 4
“ 13 B shan  Front driving shaft i
14 g & : 0il pipe k.
15 BE::%%EIEJ& Gear box 1
16 |4 10 Vasher 10 4 GB93-87
17 ﬁ{?& M10 X 1 2h X45 Bolt M10Q. Xl 25 X 45 4 GB5785-86
18 }:'ﬁéz;bﬂ Rear drlvmg shaft 1 )
19 | BESHF R 1




RS Torque Converter Assembly

'H 12

b gm0

3 1314 51617 18 19 20 77 2J
??T O Y] 22 7324252627
29 30 31@@ 3 33 35 %037 383 S 4 3 ‘M}

76

. - == . e . -1

4748 50 51@ 95253 (D545 57 58 6B 59 61

62



THEEE S Torque Converter Assembly

5 B2 H | HE EHAT
Ser. No | Part Name Qty __ Part No.
1 %8 30 ‘Snap ring 30 6 | GB894.1-86
2 WA ER R Driven gear 3 ZL30F. 11-39
3 A& 206 | Bearing 206 3 | GB276-89
4 £= | Sleeve 3 | ZL30F. 11-40 =
5 7K 50206 _ 1 Bearing 50206 3 GB277-89
6 | \LBVER 62/67.7 | Lock ring62/67.7 3 GB305-89
7 B Washer 3 ZL30F. 11-3
8 | 418 68 | Sriap Ting 68 3 GB893. 1-86
9 | b Drive pump shaft B Z130F, 11-2
10 ¥ 5 R S B Relief valve asy 1 ~ZL30F. 11. 2
11 | RE 12 | Washer 12 19 | GB93-87 |
12 BB M12x30 Bolt MiI2X30 5 | GB5783-86
13 | #4135 Snap ring 35 r (:B894. 1-86
14 ah7k 307 ‘Bearing 307 1 | GB276-89
i5 Wk Drlven gear 1 ZL30F.11-18
16 | ¥4 90 Snap ring 80 1 GBRY3. 1-86
17 oy | Output shaft 1 ZL30F, 11-15
18 & 308 _ | Bearing 308 A4 CB276-89
19 | Sk | Gasket 1 7130F, 11-9
20 HE Ry | Seal flange 1 ZL30F. 11-11
01 | v 55X 82X 16 | 011 seal 55X82X12 1 T
22 'ﬁf-ﬂjﬁﬁi_. -'Coupllng flang on output shaft 1 ZL30F. 11-12
23 B Washer t ZL30F. 11-13
24 | EHE ‘Gasket 1 | ZL3OF. 11~17
25 | BHE Washer 1 ZL30F. 11-16
26 INFFERIERL M24x1 5 Hex slot nut M24x1.5 1 - ZL30F. 11-14
L 21 |8 5x45 | Pin 5x45 1 1GB91-86

R




LEEEF SR Torque Converter As'.sembly

._ ?%?qu; T i. T ! _ _2‘2_23-242526 21.7
-l' =23 30 3 @a) 32 33 34 3/ 37 839 _ ._ ) )-0- ﬂ&é/

B0
\

43 4445 (D 46
| bad




ot g et e s e

FIERS A Torque Converter Assembly

6

Fs THBIR BE EHERET
Ser. No o Part Name Qty Part No
28 WA MR L E kR Driving gear on drive pump 1 ZL30F. 11-20

29 Bl Boat 1 ZL30F. 11-38

30 PLIE 100 Snap ring 100 ! (B894.1-86
3t #HER 80 Seal ring 80 2 ZL30F. 11-19

32 SR8 ' Stator boss 1 ZL30F. 11-5

33 | % Sleeve t Z130F. 11-10

34 Zhad Driving shaft 1 Z130F. 11-7

35 IR 60 Seal ring 60 1 ZL30F. 11-8 j
36 Hi& 310 Bearing 310 L GB276-89

37 P4 110 Snap ring 110 2 GBB93-86

28 Ezhikt Driving gear 1 ZL30F. 11-6

39 14508 48 Snap ring 48 1 GB894. 1-86

40 AR 2Tk Case 1 Z130F. 11-1

41 HiR Spacing plate 1 ZL30F. 11-29

2 | ®jaex20 Pin A6X20 1 |6B879-86 |
43 0 &I 128X 3. 55 0 ring 128X3.55 1 | GB3452. 1-82 |
44 w8 Washer 8 32 GB93-87

45 SR H M8x22 Bolt M8X22 8 GB5783-86

46 BB M10x35 Bolt M10X35 12 GB5783-86

47 §RE M10x20 Bolt M10X20 8 GB5783-86

48 $#E 10 Washer 10 36 GB93-87

49 iy Spacing plate 1 ZL30F. 11-33

50 AR (320B) Flexibility plank 2 (B) ZL30F. 11-30

51 R Double connected mat slice 6 (B) ZL30F. 11-34

52 BB M12x25 Bolt Mi2x25 8 | GB5783-86

53 EXHER Coupling wheel 1 {B)ZL30F. 11-32

54 | IREHIR 4074106 Needle roller bearing 4074106 1 | JB358B-84



B4R R P Torque Converter Assembly

?':..‘ | P

N | ??@9 ii ?) g

AW |14 15 617 18 19 20 7 2]
S ' ]

22 73242526 27

)

I R AT

\ { S \ /2N
: % 2 e e y n ] -l‘\‘\
e~ ! : fy ¥ : \ { ;_’ ,z ] : . ' ( ]
: - YL 0 I : 7 \y. {
y) L) 9.5 ; /: J
3 : e 4\ oy
- N i s N | :
v : ; . . = Yool ' .
. . H ’
5 g | - -j- N




AR Torque Converter Assembly

| Fs FHABR & % ZHERS
| Ser.No | _ Part Name L Qty : - Part No
|55 | #4585 Snap ring 55 i | GB893. 1-86
L 56 4 38 Snap ring 38 9 | GBR94. 1-86
5T Turbine o t | ZL30F. 11-37
. 58 e R Turbine boss 1 ZL30F. 11-28
59 - FipE 60 Snap ring 60 1 GB894. 1-86
60 | 4M4T 8X30 Rivet 8X30 12 GB869-86
61 ) Bpdp Stator 1 ZL30F, 11-27
62 0 %8 339X3.5 0 ring 339X3.5 1 (B1235-79
63 | FH Impeller 1 JL30F. 11-25
64 | B2 8 M8 24 GB6170-86 ?
65 | M M8x30 Bolt M8x30 24 GB5781-86
66 R4 o Isolating ring ) 1 ZL30F. 11-24
67 Ak D212 Bearing cage D212 1 GB276~89
[ 88 iE e M10x30 Bolt M10x30 12 GB5783-86
69 | sEfusH Set pin | 4 | ZL30F. 11-22
70 KR Mid-segment for flywheel case 1 | (B)ZL30F. 11-26
71 WEAS MEx10 Bolt M6x15 8 GB67-85 _
Ti Hig 6 Washer 6 8 GB93-87
73 WEE 55 Sight cap il (B) ZL30F. 11~50
74 wd 100X 120X 13 0il seal 100X120X13 2 _
75 A Impeller boss i ZL30F. 11-21
76 UE Bolt - 4 ZL30F. 11-23
77 Bk B AR Tie-in assembly 1 |
| | e




BIEEE K Safety Valve Assembly

B
S




RUE B S pX Safety Valve Assembly

W5 FHZI & ZHERE

NO. PART NAME QTY PART NO
1 22 M10x30 BOLT M10x30 2 GB5783-86

2 2ZRE ML0 NUT M10 9 GB6170-86

3 it CAP 1 ZL30F. 11. 2-2

4 0 FHE 14x2. 65 0 RING 14x2.65 1 GB3452. 1-82

5 E# -| CAP 1 ZL30F. 11. 2-6
6 BT SPRING 1 ZL30F. 11. 2-3

7 GER; SPRING 1 ZL30F. 11. 24

8 WRIE B 1A VALVE BLOCK 1 YJ315X. 11, 2-1
9 tHg PLUG 1 YJ315X. 11. 2-7
10 | B POLE PLUG 1 YJ315X. 11. 2-9
11 | 3@ 10 WASHER 10 1 JB1002-77

12 | iEx THREAD PLUG 1 YJ315%. 11, 2-14
13 | sEfrfh POSITION SHAFT 1 YJ315X. 11, 2-13
i4 | 0FER 13. 2x2.65 0 RING 13.2x2.65 1 GB3452. 1-82

15 | #E SPRING 1 YJj315X%. 11. 2-12
16 | $%3E 7G1/4" PLUG 1 Q/ZB285-77

17 | IR VALVE SPOOL 1 ZL30F. 11.2-5
18 | K& CAP 1 ZL30F. 11. 2-11
19 | 02 21. 2x2. 65 0 RING 21.2x2.65 1 GB3452. 1-82

20 | B 24 WASHER 24 1 JB1002-77

21 |iEsE THREAD PLUG 1 ZL30F. 11, 2-10
22 | #Rik PAPER GASKET 1 YJ315X%. 11. 2-15
23 | & SLEEVE i YJ315X. 11. 2-8

10




TIRFEASH Transmission Assembly

99 58 57

_ § 5

e nimt 543

QOUP ¢7m
Ny 12 3 1 "'

11109 87

@

@
l"ﬁ wiifit:

11



THEBBH Transmission Assembly

 FE T BER HE  BARE
Ser. No Part Name Qty ! Part No
1 0B 14x2. 65 0 ring 14x2.65 6 i GB3452, 1-82
2 a4 Housing !
3| mAERE \Cluteh o B
4 R Large end cover 1
5 BE10 | Washer 10 90 GB93-87
6 ERET M10x30 Screw M10x30 13 GB70-85
7 e Sleeve 3 '
8 S AR Sleeve i
8 | BmEL/RT Plug 21/8” ] 6 Q/ZB223-77
10 EIA. BIRsEREE R 0il inlet cover input reverse 2
11 B A12 Washer Al2 24 JRO82-77
12 I Ewrg [ st gear vitta I |
13 22 B Hollow bolt 11 )
14 EREE I Wbricating vitta I[ 1
s | IAEmE Ilst gear vitta .
16 | EEHE Wbricating vitta I 1 S
17 - rh (A v Inlet cover of middle shaft 1
18 | 91%] 2x5 Rivet 2x5 ) 4 GB827-86
19 2 A bR Plate 1 ' '
20 44 B12x40 Pin B12x40 2 GB119-86
2l BEREMI0x30 | Bolt M10x30 e 30 GB5783-86
22 TENE e Wbricating vitta IO 1 T
23 {EIRS a8 Reveres gear vitta 1
24 | AV Rk Clutch .

12




TiRFEE Transmission Assembly

13



TIRBE SR Transmission Assembly

B

5 FHBWR THRE

Ser. No Part Name Qty Part No

25 {B] R0 Clutch 1

26 R S B Paper gasket 1

27 BRET Screw 1

28 0 BRI 22. 4x2. 65 0 ring 22.4x2.65 1 GB3452. 1-82

29 HIESE 0il pan 1

30 BH¥AZZ & 2x120 Slack wire ¢2x120 2

31 mg v Suction tube 1

32 T A E B Magnet 1

33 0 R4 42. 5x3. 55 0 ring 42.5x3.55 1 GB3452. 1-82

34 #®H 8 Washer 8 14 GB93-87

35 B2 M8x30 Bolt M8x30 4 GB5783-86

36 HE B Pipe 1

37 BB M8x25 Bolt MBx25 6 GB5783-86

38 T WL-100x100-J Element WL-100x100-] 1

39 $ Spacer 1

40 HSL Bk Adapter say 1

41 R M8 Nut M8 6 GB6170-86
42 o 6] 4y 5 B8 £ Adjusting spacer 1

43 o [a] S 4 2 End cover Middle shaft 1

44 s A Lock plate 2

45 IR M6x6 Bolt Mb6x6 2 GB5783-86

46 R iR 2 Adjusting screw 2

47 B PYSah o i End cover reverse 1

48 BB B 2R Adjusting spacer, reverse shaft I

14




RS Transmission Assembly

L&



TRMBE Transmission Assembly

F5 T4 R HE FHRE
Ser. No Part Name Qty Part No
49 | NSFKIER Bolt 4
50 i N shen 5 End cover, input shaft 1
51 | EAHhFRE A 60.05 Shim, input shaft 80.05 B 2
51 BANHEBRA60.1 Shim, input shaft 80.1 2
EYNBARR S 60.2 Shim, input shaft 80,2 2
) MBI RS 60.3 Shim, input shaft 80.3 1
51 MAHERRF 50.5 Shim, input shaft 80.5 1
52 | ¥k PD45x62x12 0il seal PD45x62x12 1 HG4-692-67
58 g2k M10x50 | Bolt M10x50 6 GB5783-86
54 R E 2 Y B R Transmission control valve 1
55 24T M4x 10 Screw M4x10 4 GB67-85
B 56 P Cover___ 1
57 R M10x35 Bolt M10x35 4 GB5783-86
58 RPEY R Transmission cover 1
59 PR 2% A2 ik Breather assembly 1
60 M14X 1.5 {RIERKE Low pressure hose MI4X1.5 1
61 #E#E M10X55 Bolt M10x55 2 GB5782-86
62 SREE MIOX 1X25 Bolt MIOX1X25 1 JB999-77
63 HEEE AL Washer AlQ 2 JB982-77
64 T R R Bolt 1
65 iR Plug MI0X 1 1 JB/2Q4450-97
66 ] Washer 10 bl JB1002-77

L6




.'m)\fmﬁﬁ}i (I, IO Input Shaft Assembly

17



MIANBHE R Input Shaft Assembly

;&= B HE FAE
Ser. No - Part Name - o Qty Part No
1 | B#M8x1s Bolt M8x16 2 GB5783-86

2 HEhE  Lock . plate 1
3 | HimEAER Apron 1
4 SRR Piston seal ring 2
5 NEHE Stud sleeve 1
6 | MR TROTE | Bearing 7507E 2  GB297-84
7 B AN | Sleeve 1 _ '
8 iR M10x25 Bolt M10x25 8 GB5783-86
9 ks Lock skim Plug l
10 HINEL 2. 4 BiiEe 2%, 4" speed gear 1
11 BREE Ball seat . 1 o %
12 | #3 65 Steel ball &5 1 | 6B308-89
13 B A Gear ring seat il : '
14 0 ZiE 53x3.55 0 ring 53X3.55 1 | GB3452. 1-82
15 | iEEAHET Piston output seal ring 1
16 | iHE Piston 1
17 PEE Spring i
18 | BEE | Spring retainer 1 o
CREZE T Snap ring 60 1 (B894. 1-86
20. | 4% ABx92 | Pin A8x22 2 GB119-86
21 | mEmE Driven dise 5
22 ShRER Driven disc 6
23 | A Output end disc 1
24 (BB Snap ring 1

18




MNER AL Input Shaft Assembly




MYNEHE AL Input Shaft Assembly

5 FFLZFR HE FHERS
Ser. No | Part Name Qty Part No
T 25 | %R 75 'Snap ring 75 2 GB893.1-86

26 Bk 109 Bearing 109 2 GB276-89
27 | HABL L. 3 pEE 1", 3" speed gear 1 :

28 oy 2 Plug 1

29 & N Input shaft 1

30 | MAEEER Input shaft flange 1

31 i N s R Input shaft set plate 1

32 HEE 20 Washer 20 1

33 | 424 M20x1.5 Nut M20 x1.5 1

20



B#53E X Reverse Gear Shift Assembly

21



EiRigh S K Reverse Gear Shift Assembly

2= FHAR E & FHART
No. Part Name Qty Part No

1 | BRER M8x16 BOLT M8x16 2 GB5783-86
2 kE LOCK PLATE i |

3 | MR APRON I |

4 | THER PISEON SEAL RING 2

5 | NHEmE STUD SLEEVE 1

6 @ Hli7k T507E BEARING 7507E 2 GB297-84

7| BRI SUPPORT SLEEVE ROR R/SPEED 1

8 bl 2% PLUG 1

9 | {EA4H REVERSE GFAR SHAFT 1 )
10 #4M 75 SNAP RING 75 2 GBR93. 1-86
11 | & 109 BEARING 109 | 2 GR276-89
12 {RRSE A g GEAR REVERSE SHAFT | 1

13 | SNAP RING 1 h

14 | ShdAL ' QUTPUT END DISC 1

15 AREREE)Y DRIVEN DISC 6

16 | NEHEH Driven disc 5

17 | 46 60 SNAP RING 60 1 (GB894. 1-86
18 | Pk | | SPRING RETAINER i

19 | ; SPRING 1

20 I VEE | PISTON t

21 | AT | PISTON OUTPOT SEAL RING 1

22 | O %P 53x3.55 0 RING 53x3. 55 1 GB3452. 1-82 |
23 | ELEK | GEAR RING SEAT 1

24 | 4IER 95 | STEEL BALL &5 I GB308-89

22




EH S A Reverse Gear Shift Assembly
' 1

2’34

23



EBH S Y Reverse Gear Shift Assembly

FHAR

B Part Name

e
aty

[EFRE

Part No

BRI R

24 ABx22

' BALL SEAT
| PINION REVERSE SHART
PIN ABx22

LALER
F IR M10x25

[ LoCK skIM
| BOLT M10x25 -

| GB119-86

| GB5783-86

E

. S 23 7 26 HARAIER .

24




thg s Clutch Shift

25



s & A Clutch Shift

T2 FR & TR
No. Part Name Qty i Part No
T | @ uex16 BOLT M8x16 2 CB5783-86
2 | ikBhE LOCK PLATE i
3 | B AR APRON 1
T R PISEON SFAL RING 9
5 P i EE STUD SLEEVE 1
6 | & 7507E BEARING 7507E 2 GB297-84
T R AR A LOW SPEED GEAR 1
8 i PLUG 1
g o a4 MIND DRIVING GEAR SHAFT 1
10 |4 75 SNAP RING 75 2 (B893. 1-86
1 | BhA 109 BEARING 109 2 GB276-89
12 | PEE. VAR 2nd, 4rd SPEED GEAR 1
13 | $#45E SNAP RING 1
14 | Shued OUTPUT END DISC 1
15 @ AMEEEER DRIVEN DISC 6
16 Py R Driven disc 5
17 1 #4860 | SNAP RING 60 1 6B894. 1-86
18 | ¥R { SPRING RETAINER 1
19 | #E | SPRING 1
200 | THE PISTON 1
21 | BN PISTON OUTPOT SEAL RING t
22 | 0EE 53x3.55 0 RING 53x3. 55 1 6B3452. 1-82
23 | ERR GEAR RING SEAT 1 |
24 1HIER @5 | STEEL BALL &5 1 GB308-89

26




dhigldh 2 A Clutch Shift

27



'=l= BlEhE A Ctutch Shift

TERRE

FE | T2 HE

No. Part Name Qty Part No
25 | BREs | BALL SEAT 1

26 | Hhiaa I, [IRYiEE 1st, 3nd SPEED GEAR 1 ;

27 | &Y A8x22. PIN A8x22 2 GB119-86
28 | BubH LOCK SKIM 4

29 | 4B# M10x25 BOLT M10x25 8 GB5783-86

0

. S 23 %026 SARBEIAHER,

28




BB Output Shift Assembly




52

BB S AL Output Shift Assembly

T2 HE THRS
Ser. No Part Name Qty Part No
i ¥4 M10x25-10. 9 Bolt M10x25-10.9 4 | GB5783-86
-: 4 #4810 Washer 10 18 GRB93-87
. AR Set plate 2
4 0 B 0 ring 2
B A ERAT RIS | Front output shaft flange 1
6 ydst SG65x90x12 Seal ring SG65x90x12 4 HG4-692-67
7 W B A Bearing cover 1 )
) 42 M10x30 Bolt M10x30 14 | GB5783-86
4 B 90 Snap ring 90 1 (B8Y93. 1-88
0 EhA&k 310 Bearing 310 2 GB276-89
P 1B HEER Lock spacer 2
12 g 1l b Shaft sleeve 4
{3 By AR Low speed gear on output shaft 1
14 A H e Qutput shaft ' 1
15 | AR EREE H/L Slide sleeve 1 -
s 2 HL S R AR High speed gear on output shaft 1 =
17 | EEERE Bearing cover 1
i8 S = 8 Rear output connecting flange 1
[

30




RN Shift Yoke Mechanism

31



SRS X H4#4 Shift Yoke Mechanism

Fre SHEH Hit BT

Ser. No | Part Name Qty - Part No

1R Yoke shaft '

2 Wit FB18x35x10 0il seal FB18x35x10 1 GB13871-92

3 BB i Yoke seat L 1

4 B X Yoke 1 T N

5 fikh 22 & 1x100 Stack wire ¢ 1x100 1

6 | R REERET _{Serew 1

7 25| Screw T = §

8 T Lock washer 1

9 puisey Spring ) ) 1 |

10 | Hiske 10 Steel ball 10 1 GB308-86

i1 10 Lock washer 10 4 GR93-87

12| R M10x25 Bolt M10x25 4 GB5783-86

- e e o rremen N S
el o

32



TR BB Transmission Control Vaive

33



@]ﬁfﬁ}ﬁ?}iﬂﬁ],@ﬁi Transmission Control Valve

e

34

- e FA AR BE
Ser. No Part Name Qty Part No
] 458 30 Snap Ring 30 i 2 GB8Y3. 1-86
2 whds PD14x30x10 Seal PD14x30x10 4 HG4-692-67
3 i Washer 2
4 e B Rk Valve spool 1
5 [5EEN Block 1
|6 H#E 10 Washer 10 1 JB1002-77 )
G W E Bk Load cell joint N |
8 $REY Screw 1
9 B 12 Washer 12 1 | JB1002-77 3
10 FLE 2, Spring ‘ E
11 dEgE 71/8” Thread plug Z21/8” 1 Q/ZB223-77
12 | #Ek$ 10 Steel ball &10 1 | GB308-89 N
o] TR Thread plug 1
14 i Washer 1
15 WER Retainer 1
16 0 4P 11. 2x2. 65 O-ring 11.2x2.65 i GB3452. 1-82
P17 A Spring 1
_____________ 18 | #t Spacer 1
19 JEH Soleplate i
20 BE 6 | Washer 6 15 GB93-87
il BEET M6x16 Screw M6x16 15 GB70-85
22 wEhe R Brake slide valve 1
23 S AT Air valve stem 1
24 0 BURE 22. 4x3. 55 O-ring 22. 4x3. 55 1 GB3452. 1-82
95 | 0 M 26. 5x3. 55 O-ring 26.5x%3. 55 S 1 GB3452. 1-82
| 25 HEREEL Connector 1 :




BiEREE AL Front/Rear axle assembly




BIE#F 2K Front/Rear axle assembly

e FHLR HE FHRS
Ser. No Part Name Qty Part No
1 RHIRSE (. AHERY¥) | Nut 24 79600119
2 PR (A, GHESY) | Rin bolt 24 80240003
3 HPE 20 Washer 20 24 52020008
4 PR M20X 1.5 Nut M20X1.5 24 51010007
5 BT RTE 2% A A Wheel-end-reducer assembly 2 83240200
6 2 2% B R Pliers assembly 2 - 72006035
7 T UROE 28 AR Main reducer assembly 1 82350200
8 B2 M10 Nut MI10 3 51014003
9 2 10 Washerl0 3 52000002
10 Fipaeks s Fixed cone 3 75500681
11 HEAE M10X 30 Bolt M10X30 7 75500151
12 #E 10 Washer10 11 52020003
13 IR A M10 X 40 Bolt M10X40 4 75500159
14 F2EE M10 X 50 Double-screw bolt M10X50 3 75500225
15 YR M24X 1.5 Thread plug M24X 1.5 2 75500197
16 oH B B i Compound seal 2 53200005
17 :LEEL% Air bleed valve 1 56100001
18 B B Housing assembly 1 80350100
19 i Axle shaft 2 80214001
T F RIS B Ak JEHF) Main reducer assembly 1
MEBNEEIEQ % (585 | Spiral bevel driving gear 1
LR RN (55T Spiral bevel driving gear 1
5k a8 Housing assembly 1
T 60X80X8 0il sealB0X80X8 1 B

36




FRIERE S AL Main reducer assembly

37



FRUEEE S A Main reducer assembly

Fs T/ o= FHERE
Ser. No Part Name Qty Part No
1 SRR Lock Nut 1 75500013
2 EEES L AM Flange assembly 1 82350201
3 LA M14X 1. 5X 45 Bolt M14X1.5X45 5 75500005
4 #H 14 Washer 14 5 52020005
5 iR M12X 1. 5X 45 Bolt M12X1.5X45 1 75500006
6 B 12 Washer 12 ' 1 52020004
7 25 R Cage assembly 1 75203628
8 & 7 Bearing cage 1 82214206
g HH Washer 14 75200067
10 A& 27309E Bearing 27309E 1 54100011
11 FeE Sleeve 1 82214205
12 Bhak 27310 Bearing 27310E 1 54100012
13 e Spiral bevel driving gear 1 82214203
14 &hA& 102306 Bearing 102306 1 54000001
15 FRER T AL Main reducer case 1 79800023
16 R Lock plate 2 75200054
17 B8RS M10 X 20 Bolt M10X20 2 50004003
18 BRH M12X 1. 25X 50 Bolt M12X1,25X50 12 75500010
19 P M12X 1. 25 Bolt M12X1.25 20 51040002
20 Ak 7814E Bearing 7814E 2 54100038
21 P bic gl Adjusting nut 2 75200100
= 22 M B T 150 Spiral bevel driving gear 1 82215101
23 Rohib Rl Axle shaft gear washer 2 75201604
24 L ahik 8 Axle shaft gear 2 75201288

38




FRIREE A Main reducer assembly

39



EROIREF S Main reducer assembly

F5 EHBH & FHRS
_Ser. No Part Name Qty Part No
25 + 25 Cardan shaft 1 75200088
26 ITER Planet gear 4 75201289
27 ﬁf%ﬁ?ﬁ@ﬁf | Planet gear washer 4 75201605
P28 MERBRER MEX12 Flange bolt 8 75501979

29 i EHBERK ( Differential case assenmbly 1 79800005

40




B8R0 H R B A Whee l—end-reducer assembly




IR S S Y Wheel~end-reducer assembly

Eas FHZHR R ZHE
Ser. No . Part Name Qty Part No
1 M M24X 1. 5 Plug M24X1.5 1 75500197
2 | WRE MI2X 1. 25X9 Thread plug MI12X1.25X9 1 75500842
3 HEwEE Compound seal ' 1 53200005
4 HETHEE Compound seal 1 53200002
5 I EBERMIEX1.5%30 Bolt M16X1.5X30 12 50012035
6 | 4EBl2X24 Pin B12X 24 2 51270006
T #wiE 16 Washer 16 12 52020006
8 TR Planet gear spider 1 83240201
9 HBET M8 X 15 Screw M8X 15 | 3 50160003
10 ITE®RSEH Planet gear washer 6 83240211
1 ITE® Planet gear 3 83240204
________ 12 e Sleave 3
13 BE Roll 126 54400006
14 TR Planet gear pin 2 83240205
15 BRALER Block 4 83240206
16 VAR ST Adjusting support 1 77000044
17 A PRE: Sun gear 1 83240203
18 BRE M75X 2 Nut M75X 2 2 71270231
19 HMREEA Lock washer 1 52060005
20 HE Sleeve 1 77000021
7 Py Gear ring 1 82340208
22 R Lock ring 1 82340210
23 [ HESE Gear ring support 1 83240209
24 | Bhi& 2007124F Bearing 2007124EF 1 § 54100006

42




4i0E 285 B Whee | -end-reducer assembly

43



BT IRE 8% 5 B Whe

el-end-reducer assembly

. FP5 TR | Ha | T
- Ser.No | Part Name Qty Part No
25 BB Hub I 1 83240202
26 | 7 2007122F Bearing 2007122E i 54100005
27 v B140X170X 15 0il seal B140X170X15 1 | 53100013
28 | #iB} FBI40X170X15 [ 0il seal FBI40X170X 15 1 | 53100005
29 | uhbiEe 0il seal cage 1 | 83021509
30| WA Brake disc 1 | )
b
|
|
|

44




S1Ehe& B Pliers assembly

45



B E M Pliers assembly

I e TR & FHRE
- Ser. No - Part Name Qty Part No
! BEEE M10X 35 Bolt M10X35 B 50009015

2 L& Plug i 75700459

3 S 10 Washer 10 12 52020003

4 B R B Cover 1 75700443

5 Brh IR 5 Cover i 75700458

6 TRCE M (R4 Air bleed valve protect cover 2 55400001

7 G Air bleed valve 2 75700042

8 | BHMIOX35 Bolt M10X35 4 51014003

9 | ediitk Clamp body ] 75700436

10 0 BV d B 75X 3. 1 O-ring 75%3. 1 2 53000010

11 #44h Pin 4 75700437

12 | FEEEHE Rectangle pressurize ring 4 75700439

13 5 3E Piston ; 4 75700440

14 R4 Dustproof ring 4 75700438

15 | PEEREEURR Friction slice soleplate 4 75700435

16 BER Friction slice A 75700463

46




TR BB X Transmission Bracket assembly

47



IR 2B Transmission Bracket assembly

Fe FHLWR HE FHERE
Ser. No i Part Name Qty Part No
1 8B M14X55 Bolt M14x55 4 GB5782-86

) IR A Transmission Left Bracket 1

3 B 14 Washer 14 4 GB93-87

4 PERE M14 Nut M14 4 GB6170-86
5 AR M16X 80 Bolt M16x80 8 GB5782-86
6 #H 16 Washer 16 8 GB93-87

7 P25 M16 Nut M16 8 GB6170-86
8 AR A S 4 Transmission Right Bracket 1

48




WIS Rim Assembly

49



WIHERK Rim Assembly

i s TR HE T
1 Ser. No o Part Name | - Qty Part No
1 o Lock ring | 4 |
2 A4 Outer snap ring 4
3 A 17.5-25 -1 Tyre 17.5-25 4 ;
4 e 14.00/1.5-2.5 Rim 14.00/1.5-2.5 4 GB2883-93

%ﬁ&f& (1, 2, 4 {5 | Rim Assembly ' o | 4

50



SN Y58 Brake System

4 < ¥ :.. : ! . e = /‘:'-
G WA i
38 @@55 37 36 35 34 BN 2I9 B2 BB 4B 2N W 19 18 16 :

!
M0.9@876 5 4 3

e



%’Ji’]%éﬁ Brake System

s FHRFR #E THAE
Ser.No | Part Name Qty _ Part No
-1 HESUEAE (XC6110) Air outlet pipe of compressor 1 o S T
1- 9 | EEAKE (830) (XC6L10) 1
e FIEHLUBSE (R6105) Air outlet pipe of compressor 1
1-2 | EEHE (600) (R6105) T 1
2 Qﬁﬁiﬁ%ﬁ% Air compressor joint 1
3K BAREER Rk Inlet joint of water 1
4 | RS B A A Combined valve of water - 1
5 KT B AR AR Rk Inlet & outlet joint of water 4
6 PAEHAE | Inlet pipe of air storage tank 1
¥ ] Air storage tank 1
8 UK Water release valve 1
10 MI8 HEI%AF (22000 | Brake hose M18 : I -
11 M14 HlzhiE (33000 Brake hose M14 1
15 Tl 5 HR 4 1T L Brake pipe 11 1
16 HIZHEE 1 Brake pipe 1 1
18 | EHFHISiE Brake hose of rear axle d
19 BIEHIEAE Parking brake air cavity q
20 2R Hollow bolt i
YRR B AL2 Washer 12 2
21 [ M4 BB (540) Brake hose M14 1
- 22 FEHEIRHSE (1500) | Air outlet pipe of manual 1"
23 SRR = EeEL connector i
24| MI4HIENMAKE (950D Brake hose M14 1

52

|




HIZh F 2L Brake System

f ) '
RENV@E) T B UBRNN BBT X5 #B 20D 9 1

53



S5 B4t Brake System

T EHEH HE BRT
Ser. No ' Part Name _ Qty Part No
20 RiEEEH air-controlled cut—off valve 1
26 ABEEaL Rk ‘Connector of air-controlled cut-off valve 2
Pl M14 #IZhERE (550D Brake hose M14 ' 1
28 M18 $izhEE (1300) Brake hose Mi8 1
29 =AY I K Brake lamp switch 1
30 1 ZE 1R TUE #22 4-way connector for air control brake valve 1
31 28 8 Washer 8 4 GB97-83
32 B M8Y30 Bolt MBX30 4 GB5783-86
33 A5 ] 30 1R Crif B B AR Air brake valve (with pedal) 1
34 R % Plug 1
35 HIBhH & 1T Brake pipe II 1 _
36 | 42k M12X30 Bolt M12X30 2 GB5780-86
37 | T 12 Washer 12 2 GB9T7-83
38 BERE M12 Bolt M12 2 GB6170-86
39 =R S Support of “T” board 2
40 =R 3-way board 2
41 HlzhaRE I Brake pipe I 1
42 M14 HISTEE (700D Brake hose M14 2
43 =i eek T connector of manual boosting pump 1
44 =R Air boosting pump 1
45 SRk Connector to barometer 1
46 FihishiE = @8k “T” connector of manual brake valve 1
47 A8k Air outlet connector 1
48 FH 5 w i Sk Manual brake valve valve 1

54




515N B 48 Brake System

TTHDh

C tEO® TnBNBRHD BBT BB AB DN D 9 5 g i 9%8\?% 5 ‘4

35



% B R4 Brake System

Fe T2 g FHERE
Ser. No | Part Name Qty Part No
49 Eﬁafiﬁﬂiﬂﬁa “ﬁénually controlled brake valve 1 .
50 B2 S5#EEH B E M | Energency and parking brake assembly 1
51 | BRERIFREE Air cavity connector for parking brake 11 !
52 I M10X30 Bolt M10X30 6 GB5783-86
53 $REMLO Nut M10 10 GB6170-86
54 g 10 Washer 10 10 GB93--87
55 | BE#E M10X80 Bolt M10X80 2 GB5780-86 =
56 SERR M10X20 2 GB5783-86

Boit M10X20

56




SN HZE Booster

57



EEIN AR Booster

o = L A FBMRE
Ser. No Part Name Qty Part No
| H | AR B 0il cup cover 1 '

2 e Filter aleeve i

3 | AR 0il cup 1

4 0 RIP 40X3. 1 0 ring 40X3.1 1 (GB1235-76

5 i il Air valve 1

6 23k Connector i

7 BAKE M10X35 Bolt M10x35 2 (GB5781-86

8 #E 10 Washer 10 2 GB93-87

9 b G P p Hydrauli brake swich 2

10 4 Bracket 1

il HEAT Push road 1

12 BRABE M12 Nut M12 1 GB6173-86

13 A EE Spring 1

14 W Piston 1

135 g Seal Ring | I

16 YX % # B YX Seal Ring 2 GB5781~86

17 PEF> M8X16 Bolt M8X 16 6 GBR59-86

18 R 8 Washer 8 6

19 HBh R K Central brake pump 1

58




Ra5E&E5nIg8 5 Emergency and Parking Brake Assembly

5 U312 1 109 87T 6

5
Ji 4 \\‘\é

59



i %%5{$$$ﬂﬂ]%§%ﬁﬁ Emergency and Parking Brake Assembly

T2 B FHRE
Ser. No . Part Name Qty Part No
1 MR MI0X25 Bolt M10X25 . 8 GR5781-86
2 | H#E 10 Washer 10 8 GB93-87
3 il Zh 8 Brake Hub 1 ZL30D-34-19-6 -
4 SARKUE A Support plate asm 1 71.30D~34-19-2
5 il By 3% Spring for brake hoof 4 Z1.30D-34-19-5
6 i BnE 1 | Brake hoof I 1 Z130D-34-19-1
k) T By i 11 Brake hoof IT 1 ZL30D-34-19~4
8 - R Linkage rod shaft 1 ZL30D-34-19-8
9 |%#e12X25 - | Bolt M12X25 4 | GB5783-86 N
10 i 12 Washer 12 4 1 6B93-87
11 B TR | Support [late 1 ZL30D-34-19-3
R i o Linkage rod _ 1 7ZL30D-34-19-7
13 HuEl 14 Washer 14 A 1 GR93-87
14 BlE 14 Washer 14 i GBG5-85
15 A1 14 Nut M14 1 GB6170--86

60



{?i’]}ﬁﬁ:%?ﬁ Transmission hydraulic system

7

‘r‘ ,.0 "{ ;

61



BB ERYE Transmission hydraulic system

FE e e BT
Ser. NO Part name Qty Part No
S | ¥k PLUG 1
2 Bk ADAPTER 2
3 0 JEH 20X1. 8 O-RING 19X2. 65 5 GB3452. 1-1982
4 1E3E 3/8 " THREAD PLUG 3/8 * 1 Q/ZB285-1977
5 5] i 3k RETURN OIL ADAPTER 1
6 O M8 13.2X1.8 0-RING 13.2X1.8 2 GB3452. 1-1982 |
7 RO\ B Sk ADAPTER i 7 |
8 i JE it s A L=580 LOW PRESSURE OIL RESISTANT HOSE 1 |
9 1/2 " T B Bk L=850 1/2 " HIGH PRESSURE OIL RESISTANT HOSE 1
10 WEEE d60 CLAMP d60 8 7BJ15001-1987
11 B2 M10X30 BOLT M10X30 8 GB5783-2000
12 e 10 LOCK WASHER 10 16 GB93-1987
13 | AEhZEE 0 AR PUMP OIL INLET CONNECTOR 1
14 0 JLHE 37.5%3. 55 0-RING 37.5X3.55 2 GB3452. 1-1982
15 BEEMI0 NUT M10 4 GB6170-1986
16 $ 19 FIEKE (2400) ¢ 19 HIGH PRESSURE OIL RESISTANT HOSE 1
17 Hh SPACER 1 7L30D-28-12
18 SRAT M8X20 BOLT M8X20 6 GB70-1985
19 HPE 8 LOCK WASHER 8 6 GB93-1987
20 W= M10X70 BOLT M10X70 2 GB901-1988
21 0 FEH 19X2. 65 0-RING 19X2.65 4 GB3452. 1-1982
22 0 e HE 25X3. b5 O-RING 25X3. 55 3 GB3452. 1~1982 |
23 %3k ADAPTER 2
24 $ 19 HHRE (2100) 19 HIGH PRESSURE OIL RESISTANT HOSE !

62



HRBIERG Transmission hydraulic system

oo ‘ a |
@ .-._I LY II— .'
[éf o D I/ ‘ ;’lo

db ,’

e 4 e
ST R G R
R

63



FEBIBIERGR Transmission hydraulic system

Fs T 2R HE FH s
Ser. NO Part name Qty Part No
05 | ik M12X25 BOLT M12X25 B 9 GR5783-2000

26 P 12 LOCK WASHER 12 B GB93-1987
27 | Ak A OIL FILTER | 1
28 $ 19 BHERE (900) ¢ 19 HIGH PRESSURE OIL RESISTANT HOSE _ 1

29 5 s IRk e 0 ke PRESSURE VALVE OIL INLET CONNECTOR ASSEMBLY 1
30 ik 1R Rk PRESSURE VALVE OIL QUTLET CONNECTOR ASSEMBLY 1 B

31 ek ADAPTER ’ 1

32 M EREE JOINT SLEEVE OF OTL PUMP 1 7L30D-28~13
_.83 [ 25 SNAP RING 25 1 GB894. 1-1986
34 [ SPACER N o ] Z1.30D-26~8

35 S e COUPING DISC 1 71.30D-28-14

36 CB32 ZEHM &k | PUMP OIL QUTLET CONNECTOR 4

37 | ik OIL PUMP | 1 CB32

38 & 19 R B L=780 | & 19 HIGH PRESSURE OIL RESISTANT HOSE 1
39 | RIEWERE L=950 LOW PRESSURE OIL RESISTANT HOS - 1

40 3L ADAPTER S 1

41 i5-f CLAMP 1

42 I M10X20 2

BOLT M10X20

| GB5783-2000

64



EHE SRS Return 0il Filter Assembly

/4

RRITHZTLTTS)
’0:‘" KR
“0’1» 0’0 :‘
,0, 000030‘0

CRIRRIR0S
’0‘ eteleled

R

65




Lin)

(]S 5 2% Return 0il Filter

AR g ,[;_-F ;g ﬂ(

_ HE FHR5
_Ser. No ) Part Name Qty Part No
! SR M8 X35 Bolt M8X 35 6 GB5783-2000
P2 HHE 8 Lock washer 8 6 GR93-1987
n L 3 Top Cover 1
4 ORI 77X2.5 “0” ring 77X2.5 I

5 | SPRE Rubber Space 1

6 E TR M A AR Filter Screen Assembly 1

[ ik Housing 1

8 Hupgl 12 Lock washer 12 2 GR93-1987

9 WEHE M12 X 20 Bolt M12X20 2 GB5783-2000

66




o) [k R4 Steer ing Hydraulic System

67



35 [6) i E B4 Steering Hydraul ic System

B FHLAFR HE FHAE
Ser. No | - Part Name Qty Part No
U1 | EymaT 80X 294 Steering cylinder 80X 294 2
_ 2 0 AUE 21. 2x2. 65 O-ring 21. 2x2. 65 2 GB3452. 1-1982
.3 FmmmEk | Pipe to steering cylinder 2
4 |0 13.2x1.8 O-ring 13.2x1. 8 14 GB3452. 1-1982
5 L 1/27 BIERSE B (582) 1/2” high pressure tube asy 2
6 0 ZHE 19x2. 65 O-ring 19x2. 65 | 6 GB3452. 1-1982
7 L LR Hollow bolt 2
8 AR R LS B | Addapter to right steering cylinder 1
9 1/2” HIERE B (650) | 1/2” high pressure tube asy 3 3
10 otz mbiik: S5 | Adapter to left steering cylinder 1
11 HESAERMOELEAR | Right steering elbow of steering unit 1
12 AAEHBEI8 | Combined seal ring 18 4 JB982-1977
13 =R Hollow bolt 2
14 B SR SRR Hollow bolt of steering unit 2
15 }ﬁ%%ﬁfi&?ﬁ 20 Combined seal ring 20 4 JBY982-1977
16 | EEBLFHAMOELEA | Left steering elbow of steering unit 1
17 AR R HE ) 22 BZZ1-400 Fully hydraulic steering unit 1 BZZ1-400
18 e [ R 1 35k R B Inlet elbow asy steering unit 1
19 e n) 2% ElH O3 Sk BBk Return oil elbow asy steering unit 1
20 1/2” B HERE B (582) 1/2” high pressure tube asy 1
21 =EELR Tee connector 1
20 | 0 %M 23.6x3. 55 O-ring 23.6x3. 55 S 2
23 SRR | Hollow bolt 1
24 I #upg 10 - | Washer LO 17 GB93-1987

68




S AIE B4 Steering Hydraul ic System

B FH R HE FHNRE
‘Ser. No | ___Part Name Qty Part No
UL | BT 80 X204 Steering cylinder 80X 294 2 |
2 0 B4R 21. 2x2. 65 O-ring 21. 2x2. 65 2 I GB3452. 1-1982
-3 | B mELE Sk Pipe to steering cylinder g |
T4 [0RIEH 13.2x1.8 [O-ring 13.2x1.8 14 CB3452. 1-1982
5 1/27 B SRk (582) { 1/2” high pressure tube asy )
6 | 0Z%IM 19x2. 65 (Oring 19x2.65 6 GB3452. 1-1982
7T FLER Hollow bolt 2
8 D A TS RO Adapter to right steering cylinder 1
9 1727 WEREB& (6500 | 1/2” high pressure tube asy 3 i}
10 o B LR Sk R RR Adapter to left steering cylinder il
C11 HESAEMEOSELEMA | Right steering elbow of steering unit 1
12 AAEHBME I8 | Combined seal ring 18 4 JBY82-1977
13 | &0 Hollow bolt 2
14 O R R Hollow bolt of steering unit 2
15 }ﬁ‘é‘%i‘fﬁ‘é?ﬂ 20 Combined seal ring 20 4 JB982-1977
16 | HEmBEHRMWAELEBM | Left steering elbow of steering unit 1
17 AW B ey 2% BZZ1-400 | Fully hydraulic steering unit 1 BZZ1-400
18 o 1) AR e O S g R Inlet elbow asy steering unit 1
19 ) 2% Bl H S Sk 8 K | Return oil elbow asy steering unit 1
20 1/2” BERE B (582) 1/2” high pressure tube asy 1
21 —IEk [ Tee connector 1
22 | 0K 23.6x3.55 O-ring 23.6x3. 55 g
23 | ALEER Hollow bolt 1
24 | BE10 Washer 10 17 GB93-1987

69




2% [o) i £ 24t Steering Hydraulic System

Steering pump

Wias TR HE FHRE
Ser. No Part Name Qty Part No
? 25 ﬂ{gﬁﬁlﬂxfﬁ Bolt M10x55 3 GB5780-1986
26 | BREEOIN Pipellto single stable valve 1 '
28 PR R E 4P FLD-30-7 | Single stable divider valve 1 FLD-30-Z
30 BREEEOL Pipe I to single stable valve 1
31 | 0 %UE 19x2. 65 O-ring 19x2. 65 ' 2 GB3452. 1-1982
32 ¢ 19 HERE (1000) ¢ 19 HIGH PRESSURE OIL RESISTANT HOSE 1
33 M4 d60 Clamp d60 4 ZBJ15001-1987
34 18k P T e R A Low pressure oil resistant tube 1
35 | 1/2” ERERE Bk (785) | 1/2” high pressure tube say 1
36 ERWMEMN O LB | Inlet elbow of steering pump i
37 R K10-6 Nut M10-6 4
38 HEHE M10x70 Bolt M10x70 2 GB901-1988
39 | BHES Coupling disc 1
40 B hH Spacer 1
41 | 34 25 Snap Ring 25 | 1 GB8Y4. 1-1986
42 W g Joint sleeve of pump 1
43 | #E 8 ¥asher 8 6 GB93-87
44 $Z2%5] M8x20 Screw M8x20 6 GB70-85
45 Bl Spacer 1
46 e M10x35 Bolt M10x35 2 GB5783-2000
47 #2 F2 M10x30 Bolt M10x30 8 (GB5783-2000
48 R S LR | OQutlet elbow of steering pump i
49 0 YRR 37. 5x3. 55 O-ring 37.5x3.55 2 GB3452. 11982
50 | k3 CBN-EB50 1

CBN-E550

70




4% [o)jHiEL Steering Cylinder




- 3155 E&T Steering Cylinder

e

_ FH 2K BE ZHRE
Ser. NO Part name Qty Part No
L1 418 62 Snap ring 62 4 GB893. 1-1986
2 il Ak GE40ES Joint bearing GE40ES 2 GB304. 5-1981
3 GL4E ' Cylider block 1 ZL30F. 30. 1
4 AT ARBF M30X2 Slot nut M30X2 1 (B6178-1986
5 AR Support ring D80xd75x9.5 2 '
6 Fr 44 5X50 Split pin 5x50 1 GB91-1986
7 20 &Y FR ZHQD8O Combined slide ring ZHQD8O 1
8 5 Piston 1 ZL30F. 30-2
9 0 JZH 32X3. 1 “0” ring 32x3.1 1 GB1235-1976
10 HEM | Piston rod 1 ZL30F. 30-6
11 Bfi 2L 78 d45XD55X10 Dust ring d45xD55x10 1
12 | #47 d45XD53X2 Snap ring d45xD53x2 i
13 | REEHE seal ring of parker 1 BS 4555 P5008
14 | ZAE3 ZHQd45 Combined slide ring ZHQd45 1
15 PR 72 Snap ring 72 1 GB894. 1-1986
16 BN Snap ring 1 ZL30F. 30-5
17 Eig Clip for hole 5 ZL30F. 30-4
‘18 SBRE Guide sleeve 1 ZL30F. 30-3
19 0 R 80X3. 1 “0” ring 80x3. 1 2 (B1235-1976

72




2 E 8RS Steering Unit Assembly

73



W mas S Steering Unit Assembly

- A FR HE FHMRE
Ser. No Part Name Qty Part No
1 HEE AN Connecting block 1 BZZ-1-00
2 fZE] M8x20 Screw M8x20 4 GB70-1985
3 8 8 Washer 4 GB859-1987
4 CIE:: Front cover 1 BZZ-00-01
5 0 %I/ 50x3. 1 O-ring 50X3.1 1 GB1235-1976
6 0 XU 24x2. 4 O-ring 24X2.4 1 GB1235-1976
7 X B i “X” seal ring 1 BZZ-00-166

8 o Gasket 1

9 FE BB 7589104 Thrust needle bearing 7589104 1

10 R4 Valve block 1 BZZ-00-10 (a)
11 0 IR 95x3. 1 O-ring 95x3. 1 2 GB1235-1976
12 O | Gasket 1 BZZ-00-06
13 1355 Valve sleeve 1 BZZ3-00~-09
14 HMER Spring 1 BZZ-00-04
15 5L Valve spool 1 BZZ3-00-08
16 FEAT Lsoating plate 1 BZZ-00-11(a)
17 0 %IP% 96x1. 9 O-ring 96X 1.9 9 BZZ-00-17

18 L Coupling shaft 1 BZZ-00-07
19 SEFHEM Stator module 1 BZZ-03-00 (&)
20 PR Az R Stopper 1 BZZ-00~-14
21 =35 Rear cover 1 BZZ-00-18(a)
22 S 10 Coopper spacer 10 7 BZZ-00-19
23 N fa R M10x1xL Hex bolt Mi0x1xL 6 BZZ-00-18
24 PR {7 iR A 2H 14 Caging bolt module 1 BZZ-02-00

74




4G22 5 A Steering Unit Assembly

75



)8R 5 R Steering Unit Assembly

%8 Ty WE FHRE
1 Ser.No Part Name Qty Part No |
| 25 | #EReT Steel ball ¢7 il GB308-1989
26 R4 Center pin 1 BZZ-00-05
1
1
1

76



 BRRBESREBESM Single Stable Dividing Valve Assembly

T

12



 BRIBES ML Single Stable Dividing Valve Assembly

o= ZAFZFR HE ZHRE
| Ser. No | __Part Name Qty Part No

1 ([ EE Plug 1

) 0 Kip O-ring 1

3 S EAL B Set plug for guide sleeve 1

4 | MR Spring 1

5 fH B 28 Damping plug 1

6 WA Valve body 1

7 P 0il plug 1

8 | B/ Valve spool I

9 4 B Snap ring 1

10 LA Plug for sfety valve 1

51 0 X4 O-ring 1

12 et a) Spacer for safety valve K

13 Ciikiig Spring 1

14 ZERRE | Safety valve spool £

15 4 1 1 B | Safety valve seat 1

16 | 0%/ 28x3.5 O-ring 28x3.5 1 T

78




I{’E%’Efﬁﬁﬁgﬁ Working hydraulic system

5 B BOOBB SO 5 @ B 2
i :

79



TIEEBRIEZRY Working hydraulic system

FHRE

I 5 FHL] B

Ser. NO Part name Qty Part No
1 LT 160X499 Tilt Cylinderi60X499 1
2 0 JEFE 28X3. 55 “0” ring 28X3.55 1 GB3452, 1-1982
3 i e flange 1
4 2 10 Washer 10 37 GB93-1987
5 EF M10X65 Bolt M10X65 4 GB5782-2000
6 0 H2H8 23. 6X2. 65 N “0” ring 23.6X2.65 11 GB3452. 1-1982
7 & 25 BEKE R (910) | 25 high pressure hose asy 1 '
8 BB R (B2 Back tilt tipe asy{flange type) !
9 I EEARL Left adapter of tilt Cylinder 1
10 | 2 M10X25 Bolt M10X25 5 GB5783-2000
11 #EE 10 Washer 10 : 4 GB95-1985
12 HLgrmie Ak Right adapter of tilt Cylinder 2
i3 ¢ 25 FEE B AL (15500 | $25 high pressure hose asy 1
14 WRER M12 Nut M12 6 GB6170-86
15 _59{%;"13 Double tube clip 2
16 HE 12 Washer 12 10 (}B93-87
17 | 424 M12X95 Bolt M12X95 2 GB5782-86
18 $ 25 %E%ﬁ%ﬁ;ﬁfﬁwglﬁmﬂ) $ 25 high pressure hose asy 1
19 I i Double tube clip -2
20 TE 8 | Pipe asy 1
2i ik=358: i Pipe asy 1
22 0 FZHE 32. 5X3. 55 “0% ring 32.5X3: 55 2 (B3452. 1-1982
23 BE A2 M10X30 Bolt M10X30 24 GB5783-2000
24 S P flange 2

80




THEEEBWERL Working hydraulic system

% 35343@@ BB 3 ® N 2 2 2
A\ ‘ /
g
2
i I 26
QYA
U <

81



TIEREHAERY Working hydraul ic system

FE FA AR HE FHNRS
Ser. NO Part name Qty Part No
25 $ 25 TR K Bk 25 high pressure hose asy 1
26 W d70 Clamp d70 ' 8 ZBJ15001~1987
07 T AE iR B R R Return oil low pressure tupe of valve 1
28 T AER e 0il inlet tube of pump 1 :
29 CBG2100 #iZRM Inlet of CBG2100 pump 1 ZL30D-26-14
30 g2 ¥ M12X35 Bolt M12X35 8 GB5781-2000
31 | O7BRE 42. 5X3. 55 “0” ring 42.5X3. 55 2 GB3452. 1-82
32 Erugan Gasket 1 ZL30D-26-22
33 AL M10X35 Bolt M10X35 4 GB5781-86
34 | CBG2100 W& Coupling disc of CBG2100 pump 1 ZL30D-26-9
35 PR M12X55 Bolt M12X55 4 GB5780-86
36 Hipr Gasket 1 7130D-26-8
37 | CBG2100 A EREE Joint sleeve of CBG2100 pump 1 ZL30D~26~17
38 B8 Washer 8 22 GB93-87
39 §B4T MBX25 Screw M8X25 6 GB70-85
40 | ¥R CBG2100 Gear pump 1 CBGj2100
41
42
43 TAESrEC il E i O Return oil part of distribution valve 1
S 44 TE R B AR Pipe asy 1
45 T.¥E4rEC i DF25. 2C . Distribution valve 1 DF25. 2C
T 4B DF25. 3CC X -F M) | Distribution valve 1 DF25. 3C
46 - #5857 Pipe asy 1
A7 & 25 EEHE B (850) $25 high pressure hose asy 9
48 | BHEEL T RREESL Lowering adapter of lift cylinder 2

82




TEEERERSE Working hydraulic system

¥ BU _OGF:@ @ 2 ® 28 27

9@24587T DG

19

8 17 16 15




THEXEBERERSE Working hydraulic system

5 FHAFR HE FHLE

{ Ser. NO Part name Qty | Part No
{49 DR Nut on adapter 8

50 0 #2E 15X1.8 “0” ring 15X1.8 4 GB3452. 1-1982

51 FE Mid-pipe 2 '

52 0 M8 23. 6X3. 565 “0” ring 23.6X3.55 4 GB3452. 1-1982

53 EFEk GEER) Lifting adapter (flange type) 2

54 | BERIESECK Lifting adapter of lift cylinder Y

h5 0 JERE 20X1. 8 “0” ring 20X1.8 10 GB3452. 1-1982

56 LA 0il tube of lift cylinder 4

57 B MEE Tube clip 4

58 | ZE 6 Washer 6 2 GB93-1987

59 IR M6X35 Bolt M6X35 4 GB5780~2000

60 WE B M6 Nut M6 2 GB6170-2000

61 TREAERL =R Lowering right adapter(flange type) 1

62 $Z 1 MBX55 Bolt MBXbhH 16 GB5782-2000

63 ZEFHAL Lift cylinder 2 110X780

64 R AR 0il board 1

65 TRk sk () Lowering left adapter (flange type) 1

84




TIESBLH Working distribution valve

VNN B N B

\l\!'fi
v i i
PR W A A
a®n . »

n / A :
R ROR

85



R S

:[fkﬁ}ﬂﬁﬁﬂ Working distrzbutlon vaive

| | FHLARR HE L BHERE
Ser.NO | Part name Qty Part No
T BZET MEX10 SCREW M6X10 8 GB8I8-1985
2 HH 6 WASHER 6 8 GBY3-1987
3 g L APRON 2 DF25-10 1
4 pi4E DUST SEAL 9 DF25-11
5 “0” TbE 41X3.5 “0” RING 41X3.5 4 GB1235-1976
6 Wy . |PINSHAFT 2. DF32-13
7| A PIN SHAFT SEAT 2 DF25-12
8 “0” JLM 28X3. 1 “0” RING 28X3.1 4 GB1235-1976
9 P SPRING o 3 | DF25-03
RUBR R CHECK VALVE 3 DF25-02
1] ByEF 0 VALVE SPOOL 1 DFZ5-06
12 I Ek PLUG | 1 | DR32-08 |
13 “0" T 40X3. 1 L0 RING 40X 3. 1 3 GB1235-1976
14 “0” JBH8 30%3. 1 “0” RING 30X3.1 2 GB1235-1976
15 A | VALVE BLOCK 1 DF25. 2-01C_(C1).
16| “0” F4H 22K2. 4 40" RING 22X2.4 1 GB1235-1976
17 | EE THREAD PLUG 1 DF32-09
18 | MR THREAD PLUG L e o 8] DE32-14
19 | mAmAs SARETY VAVLE 1 DE3Z-07
90 | SRR MBX20 BOLT M8X20 8 GB5780-1986
e BEe WASHER 8 - . B, GB93-1987 . .
22 | END COVER 1
23 | B4 20 SNAP RING 20 1 GB894. 1-1986
24 JIE& CLAMPING COVER L )

86



T3S B Working Equipment Assembly

87



T v e

b v

b

TESHBLH Working distribution valve

25
26
27
28
29
A0

32

Ser. NO |

b v e e

BHLR

Part name

B
aty

B

Part No

AL

Ear

= R

RETAINER
SET COLUMN
SPRING

e
Pk o 11

SRR

iy 7
ek VA £
AL

CLAMPING PLATE
STEFL BALL @11
SET SPRING

END COVER
SET SLEEYE
SET COLUMN

SRR B

§ TR
A DB 4X20
| MamA s

B8 10

1848 M10X68
BATFQ

CLAMPING PLATE
THREAD PLUG
OVERLOAD VALVE.

WASHER 10
BOLT M10X68
 VALVE SPOOL

GB308-1989

DF32-15
QZF1-00

WASHER 12
| SPLIT PIN4X20
OVERLOAD VALVE

(GB93-1987
GB5782~1986

. DF25-01

; i g
Lhs B0 DO 00 00| k4 = k| e DO = N

.- N—

GB97.1-1985
GBY1-1986

88



HE4Z Gear Pump

89



WEH Gear Pump

i T2 BE FHRE
Ser. NO Part name Qty Part No
1 | P4 52 Snap ring 52 1 GB893. 1-1986

2 43 PG32X52X12 Skeleton type oil PG32X52X12 2 HGA-692-1967

3 AR &5 Front cover ' 1

4 0 7E 8 140X3. 1 “0” ring 140X3.1 ) | 6B1235-1976

5 AR Side plate 2

6 [E] k4 8X20 Pin 8X20 4 GB119-1986

7 RAK Pump body |

8 BHI Seal ring 2 .

g BWEFEA 35X51X32 Needle roller3bX51X32 2 644907

10 % Seal ring 4

11 4 B Snap ring 4

12 b Drive gear 1

13 JR3E 7G1/8 " Thread plug 1

14 JERE | Rear cover 1

15 ERET M16X132 Screw M16X132 4

16 #HE 16 Washer 16 4 GB93-1987

17 g2 flange 4

18 Mk Driven gear 1

90




#ESL3MET  Tilt Cylinder

fr" . § . o 1 ! l[ i
10 112 13 RN % 1% 17 18 19 2

91



3MEL Tilt Cylinder

g

FHBFR HE | BERE

Ser. NO = Part name Qty Part No

1 48 90 Snap ring 90 4 GB8Y3. 1~1986

2 S35 5% GEGOES Joint bearing GEBOES 2 GB304. 5-1981

3 S Piston rod I ZL30F. 32. 2

4 0 T2 70X3. 1 “0” ring 70x3.1 1 GB1235-1976

5 ¥ & FR D160Xd144X20 Support ring D160 X d144X20 2

6 ik Piston 1 ZL30F. 32-1

7 45783 ZHQD160 Combined slide ring ZHQD160 1

8 | KRR MBAX2 Slot nut M64x2 - 1 GB6178-1986

9 IE 045 8X90 Split pin 8x90 1 GB91-1986

10 HARTS Cylider block 1 ZL30F. 32. 1

11 R M10X40 Bolt M10x40 2 GB5783-1986

12 P 10 Washer 10 ) (GB93-1987

13 JEAR Set plate 1 ZL30F. 32-2

14 | OFZH 160X5. 7 “0” ring 160X5.7 2 GB1235-1976

15 & & Combined bearing 1 SF-1

18 - HFR ZHQd90 Combined slide ring ZHQd90 1

17 1 IRsE e | seal ring of parker 1 B3 9005 P5008

18 P41 d90XD102X2 Snap ring d90xD102x2 1

19 B2 B D90Xd102X11 Dust ring D90xd102x11 1

20 SR Guide sleeve 1 ZL30F. 32-3

21 P2 H M16X45 Bolt M16X45 12 GB5783-2000

22 HE 16 Washer 16 12 GB93-1987

92




EHHE Lifting Cylinder

93



SHHE Lifting Cylinder

94

T e Hht BT
‘Ser. NO | Part name Qty Part No
= 3 TG IREE M27X1. 5 Slot nut M27X1.5 a A 1 GB6178-1986
4 AR Support ring D80xd75X9.5 2
i 3 WEE Piston ) 1 | ZL30F. 31-1
Ty 24 WF ZHQD110 Combined slide ring ZHQD110 1
) 0 JEHE] 45X3. 1 “0” ring 45X3.1 1 GB1235-1976
6 TV IEHf Piston rod .. Z1.30F. 31-2
7 Xk Forked head 1 ZL30F. 31-4
8 BB M12X35 Bolt M12X 35 12 GBATE3-2000
9o | mpdi2 Washer 12 12 6B93-1987
10 S e Guide sleeve 1 ZL30F. 31-3
11 B2 P D75Xd63X11 Dust ring D75Xd63X 11 1
12 2R D75Xd63X2 Snap ring D75Xd63X2 i 1 )
18 TRl seal ring of parker 1 T BS 6378 P5008
14 HA W 7HQd63 Combined slide ring ZHQd63 1
15 | Eﬁ'fﬁﬂ)‘_ﬁ Combined bearing 1 SF-1
16 | 0JEHB 110X3. 1 “0” ring 110%.3. 1 2 GB1235-1976
17 HAREN Cylider block 1 ZL30F. 31. 1
18 | 875 Snap ring 75 2 GB8Y3. 1-1986
19 | ¥k GESOES Joint bearing GE50ES 1 6B304. 5-1981
20 T E1 4 8X80 Split pin 8x80 | GB91-1986




I{‘Fﬁi%ﬁi Working Equipment Assembly

95



TAE3E BT BEY Working Equipment Assembly

=i FHAWH HE FHART
Ser. No Part Name Qty Part No

T 30 S EE (29500 Lift arm 1
30 #B B (32000 Lift arm 1
2 Eaii Positioning plate 2
3 % Pin 2
4 THEEER T 61 ' Adjusting spacer 12
W] 51.5 Adjusting spacer 12
TR 62 Adjusting spacer ' 6
5 REERINS 1 Adjusting spacer 2
PRBRIN s 1.5 Adjusting spacer 2
PHREEAII 6 2 Adjusting spacer 1
6 RERE Bush 1
7 FERE Rocker arm 1
8 IR Linkage rod 1
Pt i Linkage rod 1
9 THIEHRI 61 Adjusting spacer 2
HEERI61.5 Adjusting spacer g2
PR 8 2 Adjusting spacer 1
10 | Seal ring 6
11 30 HrE}- Bucket 1
30 2&¥b + 5 Bucket 1

30 B4 3 Bucket

30 FIEL (2.6 ) Bucket
12 B2 Dust ring 8
13 HEI Bush 4
S 14 Bah R Pin 3
15 P 20 Washer 4

96




TR E RS Working Equipment Assembly

BoTw
2 ‘“*(@

- /f ﬁ\\(i\‘\ ;f)

97



TAESE & SR Working Equipment Assembly

e LR K BIRE
:Ser. No Part Name Qty Part No
16 | #E 20 Washer 4
17 28 M20X 35 Bolt M20X 35 4
18 A MI0OX 1 0il cup MIOX1 8
i9 B Rocker arm of pin i
20 [ HEI Bush 2
21  REBRVE] Adjusting spacer 4
WEEBNS1.5 Adjusting spacer 4
PREIVE2 Adjusting spacer 2
22 B M12 X 25 Bolt M12X25 4
23 #Hig 12 Washer 12 4
24 ERR Positioning plate 2
25 | HHEE Pin 2
26 | BT MBX 35 (U IE A Bolt M8X35 4
27 1 #HE 8 ((NHEEKBERD Washer 8 4
28 EEFHRRAIER T (UKD | Block, 1ifting cylinder I 2
29 | FEAERAERI (BB | Block, lifting cylinder|l 2
30 | SRR MI6X35 Bolt M16X35 4
31 8 16 Washer 16 4
32 | HEl Bush 2

98




BIZEZRS M Front frame assembly

99



HIZZRE M Front frame assembly

S8 T2 & FHAARE
~Ser. No Part Name Qty Part No |
AR Front frame ) i ﬂw
8242 ¥20x40 Bolt M20x40 9 ' GE5783-86
- H 20 Washer 20 3 GB93-87
- B 20 Washer 20 g 6B95-85
| whif M10x1 0il cup M10xl 9 GR1152-79
AR | Pin asy 1
4% 8290 | Pin 8x90 2 GRI1-86
i Upper washer 1
s Bush ) 1
DR 50,05 Adjusting shim 80,05 1
2 | w01 Adjusting shim 80.1 1 e
7 Washer 1 il _
WERE M10x30 Bolt M10x30 10 GB5783-86
15 Wi Lock up base 1
16 A 1] RIS B Steering pin asy 2
17 41 6. 3x30 Pin 6. 3x30 2 GBI1-86
18 | HRHY Bolt ) _ A N !
19 | B0 AF Lock pole S 1
20 RS M16x30 Bolt M16x30 14 GB5783-86
e wmle Washer 16 - 20 GB93-87 .
22 i 16 Washer 16 ) 20 GB97.1-85
23 BR Y M24x240 Bolt M24x240 8 GB5782-86
24 MR MIGR40 __ i Bolt Mi6x40 N ) GB5783-86

100




BIZEZEE A Front frame assembly
- - - )
e

101



BIEZER M Front frame assembly

js2=) AR HE ZHR5
Ser. No Part Name Qty Part No

25 Bk () Connected board 1 '
B (A Connected board 1

26 JEFBUREIREE M24 | Nylon lock nut M24 8 GB889-86

27 BIH VR RS AR (F6) F/mud guard (L) 1 -

28 FEFHEL S Lift cylinder pin 2

29 B8 5 A R/pin, lint cylinder 2

30 LA RS B %h R/pin, tilt cylinder 1

31 g 10 Washer 10 6 (GB93-87

32 2iE 10 Washer 10 6 GBY7. 1-85

33 1B M20x35 Bolt M20x35 1 GB5783-86

34 | AR E) Front Camp bracket (L) 1

35 Hig Cushion 2

36 HE 8 Washer 4 14 GB93-87

37 124 M8x16 Bolt M8x16 14 GB5783~86

38 IR Cover 1

39 ks E 3t Upper joint pin 1

40 HIAT 48 (A7) Front Camp bracket (R) 1

41 GHE=P ANy A D F/mud guard(R) 1

102




Eﬁgﬂc,ﬁ'\ﬁ}i Rear frame assembly

103



S35, Rear frame assembly

1 2

5 FBFR HE FMHARE
| Ser.No Part Name Qty Part No
1 FEESR Rear frame 1
. B2 CoE g Seal ring 4 :
3 IBEAE M12x25 Bolt M12x25 24 1 GB5783-86
4 i 12 Washer 12 28 GB93-87
5 R E Bearing cage 1
6 TR 6 0. 05 Adjusting shim 60,05 2
HEEH#S50. 1 Adjusting shim 60,1 2
R S50.3 Adjusting shim §0.3 2
PWEHRS0.5 Adjusting shim 80. 2 |
. FATHAK GEGOES Joint bearing 2 GB304. 5-85
8 BEHAE M16x35 Bolt M16x35 4 (;B5783-86
9 | 161000 Washer 16-100HV 2 | 6B95-85
10 AT M10x1 0il cup M10xl 2 GB1152-79
il % n) B EH B K Steering pin asy 5
12 A& . | Bearing cage 1
13 Fhik S Bearing cover 1
14 A& Bearing cover 1
15 R Support 1 :
16 HEE 16 Washer 16 2 GB93-87
17 TREEER 6 1 Adjusting shim &1 2
W15 Adjusting shim 81.5 2
PR 52 Adjusting shim §2 2
18 W2 M12x25 Bolt M12x25 4 GB5783-86
19 ERHR Set plate 2 :
kb Pin 2

104




JRZEZRE M Rear frame assembly

.
/

L)

Yo

it/

T
o

2y

(o5}
AT
T

T
©F

105



[EZ&Z2R X Rear frame assembly

e BHZR g T EHERE

Ser. No Part Name Qty | Part No
21 YRR M10x60 Bolt M10x60 2 (B5782-86
22 gE 12 Washer 12 2 GB95-85
23 HEE Clip 2

106




IEEh2e B Y Oscillating frame assembly

107



RN Oscillating frame assembly

=) Z TR HE FHNT
1 Ser. No Part Name Qty Part No
1 | T Lower oscillating frame 1
2 IR M24x220 Bolt M20x220 8 GB5782-86
3 BRI Bush 2
4 HE 24 Washer 24 8 GB97. 1-85
5 R R M24 Nut M24 8 GB889-86

108




BLE kB X Counterweight assembly

[

109



BLE 5% 5 X Counterweight assembly

5 T 44 FR HE TS
Ser. No _ Part Name Qty Part No
1 FERE counterweight 1
2 PERE M30X 270 Bolt M30X270 2
HEF M20 X 280 Bolt M20X280 2
3 BRAE MLOX 20 Bolt M10X20 4 GB5783-86
4 A R 10 Lockwasher10 14 GB93-87
5 YT E B Light frame 2
6 HWEH Tow pin 1
7 i Handle 1
8 EREE M10-6 Nut MI10-6 4 GB6170-86
g SEEE 10 Plain washer 10 10 (B97. 1-85
10 JEAE Bk Set plate(right) 1
11 AR AE Clamping bolt 4
12 TR Damping gasket 8
13 . | BAEREE 30 Lockerwasher 30 4 GB93-87
14 W2HF M30 Nut M30 4 GB6170-86
15 | /iR Small lock 2
16 st Pedal 2
17 P24 M10 X 25 Bolt M10X 25 6

110




FRRER Ruler Assembly

111



FRREF Ruler Assembly

- FE

T AFR A FHNT
Ser. No Part Name Qty Part No
1 $RRE M8 Nut M8 1 GB6170-86
2 P 8 Washer 12 1 GB33-87
3 &3k Arrowhead 1 _
i 4 I M8x16 Bolt M8x16 1 GB5781-86
5 bR Ruler 1 :
6 I M10x20 Bolt M10x20 2 GBH781-86
7 £PE 10 Washer 10 2 GB93-87

112




EEMAREAEK L/R Side floor

™

113



EEMMIEEA L/R Side floor

5 T HE THNRE
Ser. No Part Name Qty Part No
1 AR L/Side floor 1
A A AR R/Side floor |
2 AT FE AR Front handrail 1
3 A 1192 8RR Lockup handle assembly 1
& B2 M12x30 Bolt M12x30 4 GB5783-2000
5 #5312 Washer 12 4 (B93-87
6 HpE 12 Washer 12 4 GBY7. 1-2002
7 #E 16 Washer 16 4 GB97. 1-2002
8 #0816 Washer 16 4. GB93-87
9 185 M16-6 Nut M16-6 4 GB6170-2000

114




pesths8 B Fuel Tank Assembly

115



se S S A Fuel Tank Assembly

e T 24 HR HE FHAS

Ser. No Part Name Qty Part No

1 IZ 2 M14x30 Bolt M14x30 6 GB5783-86

2 2 14 | Washer 14 6 GB93-87

3 HEE 14 Washer 14 6 | GB97. 1-85

4 SR 0il-tank block 1

5 #E 8 Washer 8 12 GB95-85

8 T e s v 2% | 0il filler screen 1

-9 B2 M8x12 Bolt M8x12 4 GB5783-86

10 i [yt T AR Oil-suction return port assembly 1

11 HupE A4 Washer Al4 4 JB982-77
.12 SERE Midx1. 5x32 Bolt M14x1. 5x32 2 JBO999, 6-77
13 | ERER M8x20 | Bolt M8x20 12 GB5783-86

14 PR yeh 328 Y 0il-suction screen 1

16 TR Subordinating 9

17 Egmmer Annuitant 7

18 P 16 Washer 16 2 GB97. 1-85

19 FFO4 2x30 Split pin 2x30 2 GBY1-86

20 WAL 0il indicator 1

21 R Sealing spacer 1

22 BOE= Cleaning port flange 1

23 TR S 0il release valve spool 1

116




¥l S Engine 0il Tank Assembly

117



HBFE R Engine 0il Tank Assemb |y

5G] FZ R HE FHARE
Ser. No Part Name Qty Part No
1 PR M14x30 Bolt M14x30 6 (B5783-86
2 Hig 14 Washer 14 6 GB93-87
3 i L4 Washer 14 6 GB97. 1-85
4 LR iEEES RN 0il tank 1
5 2P 8 Washer 8 18 (GB95-85
9 sk i 3% SFM-323K 0il filler screen 1
10 BB M8x12 Bolt M8x12 4 GB5783-86
11 BB M8x25 Bolt M8x2b 8 GB5783-86
12 | it Filter cover 1
13 i e 237x175x2. 4 0il resistant spacer 237x175x2.4 1 JB87-59
14 R Spring 1 |
16 EiEHy Subordinating 9
17 EERESMT Anne tent 2
.18 R 16 Washer 16 2 GB97. 1-85
19 FF 144 2x30 Split pin 2x30 2 "GBO1-86
20 WAL 0il indicator 1
= e AR Sealing spacer 1
22 ey A b Cleaning port flange 1
23 JRCTH RS 0il release valve spool 1
24 R Ee M8x20 Bolt M8x20 6 (GB5783-86
25 0 R4FF 75. 5x3. 55 O-ring 75. 5%3. 55 1 GB3452. 1-82
26 PE A% H Outlet 1
2T 0 BIB 110 x 3.1 O-ring 110 x 3.1 1 GB1235-79

118




PlihfE B AL Engine 0il Tank Assembly

119



MBS R Engine 0il Tank Assembly

5 _ T2 TR BE FHR5
| Ser. No Part Name Qty Part No
. 28 AN =l AL Quter screen 1

29 B R Retainer 1

30 S Spring 1

31 1% Valve spool 1

32 S B4 Sideway valve 1
33 | HERUEN Inner screen 1
L _

120




REh¥ BB Engine Hood! Assembly

121



L BB Engine Hoodl Assembly

F5 FHBIK  BRE FHAE
Ser. No Part Name Qty Part No

1 RENHLE Engine hood 1
2 il I Guard hood 1
3 B 8 Washer B 10 GB95-85
4 B2 M8x60 Bolt M8x60 10 GB5783-86
5 g8 4 M10x20 Bolt M10x20 16 GB5783-86
6 B 8 Washer 8 6 GB93-87
T FO4H 2.5X18 Pin 2. 5x20 i GB91-86
8 g 8 Washer 8 1 GB95-85
9 g2 M8 Nnt M8 4 (:B8&9-86
10 SHEEIE Seat for cylinder 2 ' '
11 BFEg (B Seat for Engine hood(left) 1
12 By () Seat for Engine hood(right) 1
13 SHE | Cylinder . 9
14 %0 M8x35 Pin shaft M8x35 2 GB882-86
15 AR Set plate B
16 #E 10 Washer 10 4 GB95—-85
17 YEEE M10 Nut 10 4 GB6170-86

- 18 HF Pulling lever 2
19 P 1 Turn back pin 2
20 HA 1 0il tank lock 2
21 | 48B4 M10x25 Bolt M10x25 4
22 | Catch for Lock 2

122




%t [5)3R24AHH4 Steering Control Mechanism

123



51 1R A48 Steer ing Control Mechanism

FHRT

5 TR WE

Ser. No Part Name Qty Part No
1 i A 23 B R Horn button 1
2 g2HF M16x1.5 Nut M16x1.5 1 GB6173-86
3 BhEE - Sleeve - 1
4 BhI A 4k FRER Relay H
b 48 20 Snap 20 1 (GB894. 1-86
6 | B Adjusting spacer 1 '
7 ahak 104 Bearing 104 1 GB276-89
8 B ARk Coupling for steering column 1
9 | #BE M10x30 Bolt M10x30 6 GB5783-86
10 2 10 Washer 10 11 GB93-87
11 #3810 Washer 10 5 GB95-85
12 BRI E Seat for column 1
13 B R Steering column 1
14 FmEETEL Lower coupling for column t
15 ME Sleeve 1
16 EihickaN Seat ring 1
17 AR M10x40 Bolt M10x40 2 GB5783-86
18 BREEE Column clip i
19 THAF M10x1 0il cup M10x1 1 GB1152-79
20 ) Steering shaft 1
21 1 S5 B AR Fixing plate for steering gear i
22 IEAE M10x20 Bolt M10x20 3 GB5783-86
23 pilE: Steering wheel 1 NJ130

124




TR IR Transmission Control Mechanism Assembly

125



TEISIRUYIMI R K Transmission Control Mechanism Assembly

55 | FHEBFR HE TS
No. ' Part Name Qty Part No
1 | EERM5X10 BOLT M5X 10 4 GB5781-86
2 BE S5 WASHER 5 4 ' GB93-87
3 #E 5 WASHER 5 4 : GB97. 1-85
4 hER LITTLE COVER PLATE 1
5 ¢ ERVIERNA BEARING 1 ' GB276-89
6 | LT UPPER PLATE 1 |
7 |UEER “Uy” BOLT 1 i
8 | ERMER INDICATOR BOARD ASSEMBLY i |
9 | #ME 10 WASHER 10 4 | GR93-87
10 | 85 10 WASHER 10 4 GB97-85
11 | 486 M10 NUT M10 4 | GB6170-86
12 | g5%h PIN 1 !
13 | F# HANDLE 1 |
14 | BYUFHEK CONTROL HANDLE ASSEMBLY 1
15 - SE ! SPRING CAP 1
16 | #E 1X10X36 ' SPRING 1X 10X 36 1 GB2089-80
17 | HREE SPRING SEAT 1 |
18 | FFO48 1.5X20 PIN 1.5X20 1 GB91-86
19 | R SWITCH LEVER ASSEMBLY 1
20 | M ER FASTNESS BLOCK 1
21 | Eg 12 | WASHER 12 2 GB93-87
22 |&@ 12 | WASHER 12 2 GB95-85
93 | EREEMIZX30 | BOLT MI12X30 2 GB5783~86
2¢ | BE 6 WASHER 6 9 GB93-87
25 | BE 6~ WASHER 6 3 GB97-85

126



%Eiﬁﬁﬂm*ﬂﬁ‘ﬁﬁTT_ransmission’ Control Mechanism Assembly |




T RAIRUAMNA A B, Transmission Control Mechanism Assembly

K5 FAF2R HE FHRE
1 Ser. No Part Name Qty Part No
26 | ER M6X 20 BOLT M6 X 20 2 GB5783-86
271 | HE SLEEVE 1 ZL30F. 7-6
28 | BiAREE BEATING BOLT 2 ZL30F. 7-4
29 | BFBHRE ROCKER ARM ASY FOR DIRECTION CONTROL 1 ZL50D. 8-21
30 | ®HE 8 WASHER 8 2 GB95-87
31 | %M 8 WASHER 8 2 GB97-85
32 | B85 M8 NUT M8 GB6170-86
33 | hr#t : DRAW LEVER
84 | KViHHARK SISE JOINT BEARING B4222-84
35 & GASKET ZL30F. 7-5

128




S{EE TIEMBRUHN4 H/L Speed Control Mechanism for working Valve Assembly
Ry &

ii i
il
RN

J—




ERTIEmIRMHHM H/L Speed Control Mechanism for working Valve Assembly

Fa =L HE T
Ser. No Part Name Qty Part No
1 BEE TR APt (BECIR) | Control Mechanism Assembly 1

EE TAE R HNAER (=B | Control Mechanism Assembly 1
2 PR M12 X130 ' - | Bolt 4
3 TremfEerE (FEKRD The work valve fixs 1

THEmEeE (ZERRD The work valve fixs 1
4 R A Bottom bracket 1
5 EER I Connecting platr I 1 i
6 B Washer i
7 HrAR Connecting platr 2
8 o Pin shaft 1
9 I Spacer 2
10 ah AR Bearing bolt 2
i VEFRFT Connecting rod 1
12 s Connecting shaft 1
13 R M12 X 140_ Bolt 2 :
14 KA S18E Joint bearing S18E 2 GB4222-84
15 PEAE M10x25 Bolt Mi0x25 2 GB5783-86
16 YR EE M10 Nut M10 1 GB6170-86
17 HRRF M12 Nut M12 4 GB6170-86
18 i 12 Washer 12 4 GB93-87
19 EFE M16x35 Bolt M16x35 3 GB5781-86
20 16 Washer 16 3 GB93-87
21 WE £} M8 Nut M8 4 GB6170-86
22 Erli i Washer 8 3 GB93-87
23 1R M8330 Bolt M8x30 4 GB5781-86

130




KR SR E SR Floor and control board Assembly

131



HiHE SIS B AL Floor and control board Assembly

5 B HE ZHARE
Ser. No Part Name - Qty - Part No
1 $ 4 M8x20 Bolt M8x20 4 (GB5783-86

2 TRy Base for seat 1

3 24 M8x30 Bolt M8x30 - 4 B5783-88

4 *wE 8 Washer 8 4 GB95-85

5 JEHUAR 8 Behind floor module 1

6 RHLR Middle floor 1

7 e Lateral cushiony plate 2

8 & Over Cover 1

9 &8 Hood i 1

10 HE 6 Washer 6 6 GB95-85

i) D BB 6 Washer 6 6 (B93-87
12 24T M6x12 Bolt M6x12 = 6 GB67-85

13 BRI R Cover plate for control lever 1

14 BRAEZEE Frame for control board 1

i5 B M12x25 Bolt M12x25 8 GB5783-86

16 #HE 12 Washer 12 8 GB33-87

17 = WA HAR Rubber floor 1

18 Rt AR 20 4 Front floor module 1

19 FTER JFront cushiony plate 1

20 oy v Seat 1

132




BB (—) Cab Assembly (One) .

133



BpL @l (—) Cab Assembly

(One)

5 FHLK HE FHRE
Ser.No | Part Name Qty Part No
1 o= Cab i
2 #E 8 | Washer 8 8 (B93-87
3 18 M8x16 Bolt MB8x16 _ 8. GB5783-86
4 | EMESCER Reverse mirror 2 '
5 N= k- Reverse mirror 1
6 ik Thru lock 1
7 PE Cover 1
8 BE4T M4x10 Screw M4x10 8 GB67-85
g B 4 Washer 4 8 GB95-85
10 | BR4&T M6x12 Screw M6x12 4 GB65-85
11 B0k Catch For Thru lock ¥ :
12 8 (B Lock 1
8 (B Lock 1
13 WL Reverse mirror 1
14 Hil 6 Washer 6 2 GB93-87
15 LE R M6x20 Bolt M8x20 2 GB5783-86

134




wihsR B () Cab Assembly (Two)

AN



BLUWEBHE (=) Cab Assembly (Two)

75 T2 HE FH/RT
Ser. No Part Name Qty Part No
1 - BRI Nut cover 8
2 ERE M6 Nut 6 8 GB6170-86
3 EH ] Gasket 1 8
4 IR M8x25 Bolt M8x2b5 _ 8 GB5781-B6
5 B LEHEFRT Backup glass checkpost 2
6 B2 M6x45 Bolt M6x45 4 GB5781-86
7 EH 2 Gasket 2 2 :
8 oo =x(f g Right and back side glass 1
9 | EEE Back glass 1
10 ElEs Lift and back glass 1
11 Wt E The glass obove of the door |
12 ITFHEE The glass nether of the door 1
13 A EEEET Frontup glass checkpost 2
14 A HU 3 5 Right and front side glass 1
15 3 Gasket 3 2
16 BUBERE Front glass 1
7 ZE B0 3 Lift and front side glass 1
1) 2 e 4 . 8.5 %
B E B4 BO8S ([ THHA 10. 2 2%
PR F 4 B086 (FIE I 11.3 2%

D

136




hnsp#N#g Accelerator Mechanism

1415 16

137



nim4# Accelerator Mechanism

Fa FHEH Wi e
Ser. No Part Name Qty Part No
1 8k £ (3100) Extinguishing wire 1
2 Ig4# M10X20 Bolt M10X20 2 GB/T5783-2000
3 HEE 10 Washer 10 6 GB93-87
4 B B R AR, Pedal assembly 1 '
5 BREX Join fork 9
6 PATH 1T (ZL30D-4-9) Adjust staff IT 1
7 T2 28 Bk Accelerograph bracket 1
8 | Wh{TREAR Bk (2380) (XC6110) Push-pull cable (XC6110) |
g b-qiiki=] Lock Pin 1
10 | ¥B4T MEX 16 Bolt MbX16 1 GB75-85
11 | $B 53 M6-6 Nut M6-6 1 GB/T6170-2000
12 LB M10X25 Bolt M10X25 4 GB/T5783-2000
13 | 18& M8 Nut M8 P GB/T6170-2000
14 8 2X16 Pir_l 2 X16 2 GB/T91-2000
15 B8l 6X30 Dowel 6X30 2 (GB882-86
16 #E 6 Washer 6 2 GB/T97. 1-2002

138




LEHHNEE Diesel Engine Install ation

13 L i ._,j_.___, S

(L)

139




e 3R Diesel Engine Instal lation

e LUHER HE FHRE
Ser. No Part Name Qty Part No
1 MEdE d60 _Clamp d60 4 ZBJ15001-87
2 RETHLHEKE (XC6110) Engine water inlet tube 1
KR KE (R6105) Engine water inlet tube 1
3 $REE M12 Nut M12 | 4 GB/T889. 1-2000
4 KA TR B Damping spacer of radiator 4
5 BEEE M12X50 Bolt M12X50 4 GB5782-2000
6 Sewpl (XCB110) Engine (XC6110) 1
T HEg g (XCe110) Engine radiator :
8 REIPLHEAKE (XC6110) Engine water outlet tube
9 BB 8 Washer 8 GB96-85
10 #E 8 Washer 8 8 GB93-87
11 LEFE M8 X 30 Bolt M8X30 6 GR/T5783-2000
1% BEA M8 X 35 Bolt M8X35 2 GB/T5783-2000
13 B Exhaust pipe I
14 HE A Muffler 1
15 HEREH | Spacer 1
16 LR M10X 20 Bolt M10X20 4 GB5781-86
17 10 Washer 10 22 GB93-87
18 | &E - Spacer 1
19 YE42 M8 X 45 Bolt M8X40 8 GB/T5783-2000
20 FPEas (KLQ-8F) (KAL) Air filter (KLQ-8F) 1
(20) | FEEBRELD (KLQ-8F) Air filter core 1 _
21 4R5E M8 Nut M8 16 GB/T6170-2000
22 B M10X 25 Bolt M10X25 6 GB/T5783-2000
23 8 Washer 8 8 GB97. 1-2002

140




B3 E Diesel Engine installation

7

1
. 4 o ,l____.,_,_ :
3
2 = I —

141

' ormemer )
@
:3: —Ih %
(W

o B 28

b =—29
—0 30
® 3




g IEE (Diesel Engine Installiation

e E727 THE ZHRE |

| Ser. No Part Name Qty Part No

24 | B M10X35 Bolt M10X35 12 GB/T5783-2000 |

25 | BRHE M12X30 Bolt M12X30 8 GB/T5783-2000

26 A 12 Washer 12 8 GB93-87

27 IR M20X 70 Bolt M20X70 4 GB5782-86

28 | SEMMIBER Damping spacer of engine 4

30 SEhHLR e Suction fuel tube of engine 1

31 S AL ] 3 Return fuel tube of engine 1

142



KRB EM Control Panel Assembly

€3

'l@

— T T

bRl b

e

'\
U



{FKEZ 5 Control Panel Assembly

5 T2 FK HE ZHHE
Ser. No Part Name Qty Part No
! U &E Dash panel 1
2 UREATFLIFX Panel lamp switch 1 JK931-3. 27
3 FR T X Fan switch 1 JX931-2.8
4 BEZAT IR Anti-fog lamp switch 1 JK931-2. 21
5 R KAT IF 3% Front lamp switch 1 JK931-21
6 TERREE Fuse box 1
i RENPIKEBR Enging coolant thermometer 1 SW22408
8 (N5 8% Steering flasher 1 SG252B (65W)
9 TH# Hourmeter 1 1248020604
10 | AR R 0il thermomter 1 YW23402
11 BEIFFR Start switch 1 JK260
12 £ 8 Electric lock 1 JK404A
13 o Steering switch 1 JK931-146-2, 3
14 JE KT FF 36 Rear lamp switch 1 JK931 |
15 THARAT F % Ceiling lamp switch 1 JK931-2. 58
16 TEHI B TFK Wiper switch 1 JK931-2.5
17 SEE Air pressure 1 YY07004
18 WM ER 0il pressure 1 YT-202B
BHEHFTRE (SPEPNL) | Gearshift pressure tube 1 2400 (M10X1. M14X1)
19 Hm¥a AT Steering indicating light 2
20 FHEFRRLT Brake indicating light 1 DH16-24
21 REIFHLMIE JI R Enging oil pressure 1 JT-202
22 R Ammeter 1 DL93305

144




HEE AL Electric System

145



HAE RS Eiectric System

e FTHLR WE FHRE

Ser. No Part Name Qty Part No
1 & R Battery 2 3T5760
2 FEAELT Rear combined lamp 2
3 PERE Cover 10
4 Ja KAT Rear lamp 2
B ik B w4 sk Adapter for engine oil pipe 1
6 Pl ki | Engine oil pipe 1
1 T E R Dash panel 1
8 SR4T M6X30 Screw M6X30 2 GB65-85
9 256 _ Washer 6 2 GB97. 1-85
10 | TRER4T GEARED Ceiling lamp(with inside mirror) 1
11 4R M10X25 Bolt M10X25 2 _GB5783-86
12 2P 10 Washer 10 7 (GB93-87
13 = Fan 1 A
14 BEHE M8X25 Bolt M8X25 3 GB5783-86
15 ) s 8 Washer 8 12 GB93-87
16 | AR Supporting plank 1
17 B, XL 3 e Abutment 1
18 THHNZ R Wiring harness for ceiling 1
19 | 4RFE MI12 Nut M12 2 GB6170-86
20 | BiZLT Anti-fog lamp 2
21 | TSR Wiper 1 |
22 R B M8 Nut M8 8 GB6170-86 i
23 #E 8 Washer B 14 GB97. 1-85
24 R4 M8X20 Bolt M8X20 13 GB5783-86

A

146



FLEE R4 Electric System

147



BRERY Electric System

s FhH-AH WE C oy

Ser. No Part Name Qty Part No
25 FRIHEN Front combined Lamp 2

26 WE B H Horn 1

27 ATZERER R Wiring harness on front frame 1

28 .47 ZD300X8 Clip ZD300X8 4

29 BIENAT AR Pressure switch for brake indicate 1

10 24T TR Switch for reversing light 1

31 kL% 400 Battery cable 1

32 15 R Y Temperature Sensor 9

23 ik 980 Battery cable 1

34 JEEREN Wiring harness on rear frame 1

35 HEM A Battery cable 1

36 BRI Battery cable 1

a7 MR E Cover for negative terminal 5

38 H-ET ‘| Battery terminal clamp 2

39 R AR B R . Battery cable 1

40 WE R M10 Nut M10 2

41 | RE 10 Washerl0 10 GB97. 1-85

42 | 54 M10X20 Bolt M10X20 6 GB5783-86

43 R ISP S Switch 1

44 EoR g Sed o Battery cable | 1

45 ERPE Cover for positive terminal 3

148







	Blue Star 938中英文图册_页面_001
	Blue Star 938中英文图册_页面_002
	Blue Star 938中英文图册_页面_003
	Blue Star 938中英文图册_页面_004
	Blue Star 938中英文图册_页面_005
	Blue Star 938中英文图册_页面_006
	Blue Star 938中英文图册_页面_007
	Blue Star 938中英文图册_页面_008
	Blue Star 938中英文图册_页面_009
	Blue Star 938中英文图册_页面_010
	Blue Star 938中英文图册_页面_011
	Blue Star 938中英文图册_页面_012
	Blue Star 938中英文图册_页面_013
	Blue Star 938中英文图册_页面_014
	Blue Star 938中英文图册_页面_015
	Blue Star 938中英文图册_页面_016
	Blue Star 938中英文图册_页面_017
	Blue Star 938中英文图册_页面_018
	Blue Star 938中英文图册_页面_019
	Blue Star 938中英文图册_页面_020
	Blue Star 938中英文图册_页面_021
	Blue Star 938中英文图册_页面_022
	Blue Star 938中英文图册_页面_023
	Blue Star 938中英文图册_页面_024
	Blue Star 938中英文图册_页面_025
	Blue Star 938中英文图册_页面_026
	Blue Star 938中英文图册_页面_027
	Blue Star 938中英文图册_页面_028
	Blue Star 938中英文图册_页面_029
	Blue Star 938中英文图册_页面_030
	Blue Star 938中英文图册_页面_031
	Blue Star 938中英文图册_页面_032
	Blue Star 938中英文图册_页面_033
	Blue Star 938中英文图册_页面_034
	Blue Star 938中英文图册_页面_035
	Blue Star 938中英文图册_页面_036
	Blue Star 938中英文图册_页面_037
	Blue Star 938中英文图册_页面_038
	Blue Star 938中英文图册_页面_039
	Blue Star 938中英文图册_页面_040
	Blue Star 938中英文图册_页面_041
	Blue Star 938中英文图册_页面_042
	Blue Star 938中英文图册_页面_043
	Blue Star 938中英文图册_页面_044
	Blue Star 938中英文图册_页面_045
	Blue Star 938中英文图册_页面_046
	Blue Star 938中英文图册_页面_047
	Blue Star 938中英文图册_页面_048
	Blue Star 938中英文图册_页面_049
	Blue Star 938中英文图册_页面_050
	Blue Star 938中英文图册_页面_051
	Blue Star 938中英文图册_页面_052
	Blue Star 938中英文图册_页面_053
	Blue Star 938中英文图册_页面_054
	Blue Star 938中英文图册_页面_055
	Blue Star 938中英文图册_页面_056
	Blue Star 938中英文图册_页面_057
	Blue Star 938中英文图册_页面_058
	Blue Star 938中英文图册_页面_059
	Blue Star 938中英文图册_页面_060
	Blue Star 938中英文图册_页面_061
	Blue Star 938中英文图册_页面_062
	Blue Star 938中英文图册_页面_063
	Blue Star 938中英文图册_页面_064
	Blue Star 938中英文图册_页面_065
	Blue Star 938中英文图册_页面_066
	Blue Star 938中英文图册_页面_067
	Blue Star 938中英文图册_页面_068
	Blue Star 938中英文图册_页面_069
	Blue Star 938中英文图册_页面_070
	Blue Star 938中英文图册_页面_071
	Blue Star 938中英文图册_页面_072
	Blue Star 938中英文图册_页面_073
	Blue Star 938中英文图册_页面_074
	Blue Star 938中英文图册_页面_075
	Blue Star 938中英文图册_页面_076
	Blue Star 938中英文图册_页面_077
	Blue Star 938中英文图册_页面_078
	Blue Star 938中英文图册_页面_079
	Blue Star 938中英文图册_页面_080
	Blue Star 938中英文图册_页面_081
	Blue Star 938中英文图册_页面_082
	Blue Star 938中英文图册_页面_083
	Blue Star 938中英文图册_页面_084
	Blue Star 938中英文图册_页面_085
	Blue Star 938中英文图册_页面_086
	Blue Star 938中英文图册_页面_087
	Blue Star 938中英文图册_页面_088
	Blue Star 938中英文图册_页面_089
	Blue Star 938中英文图册_页面_090
	Blue Star 938中英文图册_页面_091
	Blue Star 938中英文图册_页面_092
	Blue Star 938中英文图册_页面_093
	Blue Star 938中英文图册_页面_094
	Blue Star 938中英文图册_页面_095
	Blue Star 938中英文图册_页面_096
	Blue Star 938中英文图册_页面_097
	Blue Star 938中英文图册_页面_098
	Blue Star 938中英文图册_页面_099
	Blue Star 938中英文图册_页面_100
	Blue Star 938中英文图册_页面_101
	Blue Star 938中英文图册_页面_102
	Blue Star 938中英文图册_页面_103
	Blue Star 938中英文图册_页面_104
	Blue Star 938中英文图册_页面_105
	Blue Star 938中英文图册_页面_106
	Blue Star 938中英文图册_页面_107
	Blue Star 938中英文图册_页面_108
	Blue Star 938中英文图册_页面_109
	Blue Star 938中英文图册_页面_110
	Blue Star 938中英文图册_页面_111
	Blue Star 938中英文图册_页面_112
	Blue Star 938中英文图册_页面_113
	Blue Star 938中英文图册_页面_114
	Blue Star 938中英文图册_页面_115
	Blue Star 938中英文图册_页面_116
	Blue Star 938中英文图册_页面_117
	Blue Star 938中英文图册_页面_118
	Blue Star 938中英文图册_页面_119
	Blue Star 938中英文图册_页面_120
	Blue Star 938中英文图册_页面_121
	Blue Star 938中英文图册_页面_122
	Blue Star 938中英文图册_页面_123
	Blue Star 938中英文图册_页面_124
	Blue Star 938中英文图册_页面_125
	Blue Star 938中英文图册_页面_126
	Blue Star 938中英文图册_页面_127
	Blue Star 938中英文图册_页面_128
	Blue Star 938中英文图册_页面_129
	Blue Star 938中英文图册_页面_130
	Blue Star 938中英文图册_页面_131
	Blue Star 938中英文图册_页面_132
	Blue Star 938中英文图册_页面_133
	Blue Star 938中英文图册_页面_134
	Blue Star 938中英文图册_页面_135
	Blue Star 938中英文图册_页面_136
	Blue Star 938中英文图册_页面_137
	Blue Star 938中英文图册_页面_138
	Blue Star 938中英文图册_页面_139
	Blue Star 938中英文图册_页面_140
	Blue Star 938中英文图册_页面_141
	Blue Star 938中英文图册_页面_142
	Blue Star 938中英文图册_页面_143
	Blue Star 938中英文图册_页面_144
	Blue Star 938中英文图册_页面_145
	Blue Star 938中英文图册_页面_146
	Blue Star 938中英文图册_页面_147
	Blue Star 938中英文图册_页面_148
	Blue Star 938中英文图册_页面_149
	Blue Star 938中英文图册_页面_150
	Blue Star 938中英文图册_页面_151
	Blue Star 938中英文图册_页面_152
	Blue Star 938中英文图册_页面_153
	Blue Star 938中英文图册_页面_154



